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According to
FCC Rules and Regulations Part 15 Subpart C
Applicant . Amped Wireless
Address . 13089 Peyton Dr. #C307 Chino Hills CA 91709
Equipment : High Power Wireless-N 600mW Smart Repeater
Model No. : SR10000
Trade Name : Amped Wireless
FCCID : ZTT-SR10000
The test result refers exclusively to the test presented test model / sample.,
Without written approval of Cerpass Technology Corp., the test report shall not be
reproduced except in full.
The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements
of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
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History of this test report
H ORIGINAL.
I Additional attachment as following record:
Attachment No. | Issue Date Description
TEFI1111067-A | Jan. 12,2012 | Original.
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CERTIFICATE OF COMPLIANCE

According to

FCC Rules and Regulations

Part 15 Subpart C

Applicant . Amped Wireless

Address ;13089 Peyton Dr. #C307 Chino Hills CA 91709

Equipment : High Power Wireless-N 600mW Smart Repeater

Model No. : SR10000

FCCID : ZTT-SR10000

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the
procedures given in ANSI C63.4 The equipment was passed the test performed
according to FCC Rules and Regulations Part 15 Subpart C (2010).

The test was carried out on Jan. 06, 2012 at Cerpass Technology Corp.

Signature

)~
L]

|

Hill Chen
EMC/RF B.U. Assistant Manager
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1. Report of Measurements and Examinations
1.1 List of Measurements and Examinations
FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 : .
15.247(d) | Radiated Emission Pass
15.247(a)(2) |. 6dB Bandwidth Pass
15.247(b) |. Maximum Peak Output Power Pass
15.247(d) |. 100kHz Bandwidth of Frequency Band Edges Pass
15.247(e) |. Power Spectral Density Pass
1.1307
1.1310 ;
51091 . RF Exposure Compliance Pass
2.1093
o
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2. Test Configuration of Equipment under Test

2.1 Feature of Equipment under Test

RF Spec.

WLAN Standard IEEE 802.11b/g/n

Data Rate 802.11h: 11, 5.5, 2 and 1 Mbps with auto-rate fall back
802.11g: 54, 48, 36, 24, 18, 12, 9 & 6Mbps
802.11n(20MHz): up to 144Mbps
802.11n(40MHz): up to 300Mbps

Modulation 802.11b: DSSS(CCK, DQPSK, DBPSK)
802.11g/n: OFDM(DBPSK, DQPSK, OFDM, BPSK, QPSK, 16-QAM,
64-QAM)

Operating 2412~2462 MHz for North America

Frequencies 2412~2472 MHz for Europe

Frequency Band 2.400GHz ~ 2.484GHz
Channel Numbers 11 for North America
13 for Europe

Antenna External Antenna(Dipole)
Two detachable 5dBi antennas
Output Power 802.11b: upto 28 + 1 dBm

802.11g: up to 22 + 1 dBm
802.11n: upto 19+ 1 dBm
Receive Sensitivity | -94dBm @ 802.11b
-90dBm @ 802.11g
-87dBm @ 802.11n

2.2 Carrier Frequency of Channels
802.11b, 802.11g, 802.11n HT 20

Channel Frequency(MHz) Channel Frequency(MHz)
01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 11 2462
06 2437
802.11n, HT40
Channel Frequency(MHz) Channel Frequency(MHz)
08 2447
09 2452
03 2422
04 2427
05 2432
06 2437
07 2442
O
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2.3 Test Mode and Test Software

a. During testing, the interface cables and equipment positions were varied according to

ANSI C63.4.
b. The complete test system included remote workstation, Notebook and EUT for RF test.

The remote workstation includes Notebook.
c. The EUT was executed to keep transmitting and receiving data via Wireless.

d. The following test modes were performed for test:
e 802.11b/g/n HT20: CHO1: 2412MHz, CHO06: 2437MHz, CH11: 2462MHz
e 802.11n HT40: CHO3: 2422MHz, CH06: 2437MHz, CH09: 2452MHz

2.4 Description of Test System

Device Manufacturer | Model No. Description

Notebook DELL PP10L Power Cable, Unshielding 1.8m

Remote workstation

Notebook DELL PP10L Power Cable, Unshielding 1.8m
Cerpass Technology Corp. Issued date : Jan. 12, 2012
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2.5 General Information of Test

Test Site :

Cerpass Technology Corp.
2F-11, No. 3, Yuan Qu St., (Nankang Software Park),
Taipei, Taiwan 115, R.O.C.

Test Site Location
(OATS2-SD) :

No0.68-1, Shihbachongsi, Shihding Township,
Taipei City 223, Taiwan, R.O.C.

FCC Registration Number :

TW1049, TW1061, 390316, 488071

IC Registration Number :

4934B-1, 4934D-1

VCCI Registration Number :

T-1173 for Telecommunication Test

C-4139 for Conducted emission test

R-3428 for Radiated emission test

G-97 for Radiated emission test above 1GHz

Test in Compliance with:

ANSI C63.4-2009
FCC Part 15 Subpart C

Frequency Range Investigated:

Conducted: from 150kHz to 30MHz
Radiation: from 30MHz to 25,000MHz

Test Distance:

The test distance of radiated emission from antenna to

EUT is 3 M.

2.6 Measurement Uncertainty

Measurement ltem

Uncertainty

Radiated emission +4.11dB
Peak Output Power(conducted) | £1.38dB
Peak Output Power(Radiated) +1.70dB
Power Spectral Density +1.39dB
Radiated emission(3m) +4.11dB
Radiated emission(10m) +3.89dB

Report No.: TEFI1111067-A
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3. Antenna Requirements
3.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall
be used with the device.
And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.
3.2 Antenna Construction and Directional Gain
ANT R
Antenna Type: Dipole Antenna
Antenna Gain: 5 dBi
Connector: MHF (Reverse Polarity meets FCC part 15. 203 Requirement)
ANT L
Antenna Type: Dipole Antenna
Antenna Gain: 5 dBi
Connector: MHF (Reverse Polarity meets FCC part 15. 203 Requirement)
Note: If transmit signals are correlated, then Directional gain = 10 log[(105/20 + 105/20 )2 /2]
= 8.01(dBi)
[Note the “20"s in the denominator of each exponent and the square of the sum of terms; the
object is to combine the signal levels coherently.]
So, directional antenna gain for N mode = 10 log[(107/20 + 107/20 )2 /2] = 10.01 (dBi)
0
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Report No.: TEFI1111067-A

4. Test of Conducted Emission

4.1

Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz

on the 120 VAC power and return leads of the EUT according to the methods defined in
ANSI C63.4-2009 Section 3.1. The EUT was placed on a nonmetallic stand in a shielded

room 0.8 meters above the ground plane as shown in section 2.2. The interface cables

and equipment positioning were varied within limits of reasonable applications to determine

the position produced maximum conducted emissions.

Frequency Quasi Peak Average
(MHz) (dB u V) (dB u V)
0.15-0.5 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept

at least 80 centimeters from any other grounded conducting surface.

=3

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

a o

The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date : Jan. 12, 2012
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4.3 Typical Test Setup

LT H
i i: > 10cm i
: EUTO\\/ E
: Adapt /) %\\—O i
| ’—I—‘—\ o .
i L\ - T 8ocm !
i 80c =
AC Line \ ! |
| 80cm —© E
o — |
1| LISN v_ LISN |-
L K. i
4.4 Measurement Equipment
Instru_ment/ Model No. Manufacturer | Serial No. Celllizitiog Valid Date
Ancillary Date
EMI Receiver R&S ESCI 100443 2011/02/08 | 2012/02/07
LISN Schwarzbeck | NSLK 8127 | 8127-516 | 2011/05/05 | 2012/05/04
LISN Schwarzbeck | NSLK 8127 | 8127-568 | 2011/08/24 | 2012/08/23
Cerpass Technology Corp. Issued date : Jan. 12, 2012
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4.5 Test Result and Data
Power . | AC 120V Pol/Phase .| LINE
Test Mode 1 . | 802.11g, CH1 Temperature :| 24 °C
Test Date .| 2011-12-09 Humidity | 58 %
100.0 dBuY
\ Class B Conduction(QP)
|
50
i
|
0.0
0.150 0.5 [MHz) L] 30.000
Frequency Factor | Reading | Level Limit |Margin ;
No- | " “MHz) | (@Buv) | (@Buv) | (@Buv) | (dBuv) | (@B) |Peecer|PF
1 0.1940 0.19 4553 45,72 63.86 |[-18.14] QP P
2 0.1940 0.19 32.88 33.07 53.86 [-20.79| AVG | P
3 0.2020 0.19 47.46 47.65 63.52 |-15.87] QP P
4 0.2020 0.19 34.74 34.93 53.52 |-18.59] AVG | P
5 0.2300 0.19 46.23 46.42 62.45 |[-16.03| QP P
6 0.2300 0.19 33.79 33.98 5245 [-18.47( AVG | P
7 1.2980 0.25 20.14 20.39 56.00 |-35.61] QP P
8 1.2980 0.25 9.22 9.47 46.00 |[-36.53| AVG | P
9 3.4100 0.35 28.33 28.68 56.00 [-27.32 QP P
10 3.4100 0.35 18.19 18.54 46.00 |-27.46| AVG | P
11 6.6420 0.44 31.77 32.21 60.00 |-27.79] QP P
12 6.6420 0.44 21.43 21.87 50.00 [-28.13| AVG | P
Remarks: 1. Result = Read Value + Factor
2. Factor = LISN (ISN) Factor + Cable Loss
o
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Power 1| AC 120V Pol/Phase . | NEUTRAL
Test Mode 1 1| 802.11g, CH1 Temperature 11 24°C
Test Date | 2011-12-09 Humidity : | 58 %
100.0 dBu¥Y
\ Clazs B Conduction[QF]
|
50 r
0.0
0,150 0.5 [MHz] 5 30.000
Frequency Factor | Reading | Level Limit  |Margin ;
No. 1" “MHz) | @Buv) | @Buvy | @Buv) | (@Buv) | (aB) |Petecter| PF
1 0.1539 0.11 45.59 45.70 65.78 |-20.08] QP P
2 0.1539 0.1 33.75 33.86 55.78 |-21.92] AVG | P
3 0.1980 0.10 49.65 49.75 63.69 |[-13.94] QP P
4 0.1980 0.10 40.47 40.57 53.69 [-13.12 AVG | P
5 0.2180 0.10 48.87 48.97 62.89 |-13.92] QP P
6 0.2180 0.10 39.67 39.77 52.89 |-13.12] AVG | P
7 0.2460 0.10 50.15 50.25 61.89 [-11.64] QP P
8 0.2460 0.10 42.69 42.79 5189 | -910| AVG | P
9 0.2740 0.10 42.54 42.64 60.99 |-18.35] QP P
10 0.2740 0.10 34.21 34.31 50.99 |-16.68] AVG | P
11 5.1500 0.33 36.78 37.11 60.00 |[-22.89] QP P
12 5.1500 0.33 27.39 27.72 50.00 |[-22.28 AVG | P
Remarks: 1. Result = Read Value + Factor
2. Factor = LISN (ISN) Factor + Cable Loss
0
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Power | AC 120V Pol/Phase . | LINE
Test Mode 2 1 802.11n HT20, CH1 Temperature 11 24°C
Test Date :1 2011-12-09 Humidity 1| 58 %
100.0 dBu¥
\ Class B Conduction[QP)
|
50
i
|
0.0
0.150 0.5 [MHz) 5 30.000
Frequency Factor | Reading | Level Limit [Margin ,
No- | " MHz) | (a@Buv) | (dBuv) | (@Buv) | (d@Buv) | (@B) |Peecr|PF
1 0.1940 0.19 45.64 45.83 63.86 |-18.03| QP P
2 0.1940 0.19 32.95 33.14 53.86 [-20.72] AVG | P
3 0.2020 0.19 47.35 47.54 63.52 |-15.98] QP P
4 0.2020 0.19 34.85 35.04 53.52 |-18.48] AVG | P
5 0.2300 0.19 46.49 46.68 62.45 |-15.77] QP P
6 0.2300 0.19 33.62 33.81 52.45 |-18.64| AVG | P
7 1.2980 0.25 20.33 20.58 56.00 [-35.42| QP P
8 1.2980 0.25 9.51 9.76 46.00 |-36.24| AVG | P
9 3.4100 0.35 28.16 28.51 56.00 [-27.49] QP P
10 3.4100 0.35 18.24 18.59 46.00 |-27.41| AVG | P
11 6.6420 0.44 31.66 32.10 60.00 |-27.90] QP P
12 6.6420 0.44 21.51 21.95 50.00 |-28.05| AVG | P
Remarks: 1. Result = Read Value + Factor
2. Factor = LISN (ISN) Factor + Cable Loss
o
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Power | AC 120V Pol/Phase : | NEUTRAL
Test Mode 2 :| 802.11n HT20, CH1 Temperature 1 124°C
Test Date :1 2011-12-09 Humidity © | 58 %
100.0 dBu¥
\ Class B Conduction(QP)
|
50 i
0.0
0.150 0.5 [MHz) 5 30.000
Frequency Factor | Reading | Level Limit  [Margin y
No. [ " MHz) ~ | (@Buv) | (@Buv) | (@Buv) | (@Buv) | (aB) |Petecr|PF
1 0.1539 0.11 45.34 45.45 65.78 [-20.33| QP P
2 0.1539 0.11 33.63 33.74 5578 |-22.04] AVG | P
3 0.1980 0.10 49.73 49.83 63.69 |[-13.86] QP P
4 0.1980 0.10 40.55 40.65 53.69 |-13.04 AVG | P
5 0.2180 0.10 48.69 48.79 62.89 [-14.10 QP P
6 0.2180 0.10 39.61 39.71 52.89 |-13.18 AVG | P
7 0.2460 0.10 50.29 50.39 61.89 [-11.50] QP P
8 0.2460 0.10 42.72 42.82 51.89 | -907 | AVG | P
9 0.2740 0.10 42.61 42.71 60.99 |[-18.28 QP P
10 0.2740 0.10 34.30 34.40 50.99 |-16.59( AVG | P
11 5.1500 0.33 36.53 36.86 60.00 (-23.14] QP P
12 5.1500 0.33 27.44 27.77 50.00 |-22.23 AVG | P
Remarks: 1. Result = Read Value + Factor
2. Factor = LISN (ISN) Factor + Cable Loss
0
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Power 1| AC 120V Pol/Phase . | LINE
Test Mode 3 | 802.11n HT40, CH3 Temperature 11 24°C
Test Date :1 2011-12-09 Humidity 1| 58 %
100.0 dBu¥Y
\ Clazs B Conduction[QFP]
[
50
i
J
0.0
0.150 0.5 [MHz) 5 30,000
Frequency Factor | Reading | Level Limit |Margin ;
No- | " MHz) | (@Buv) | (dBuv) | (dBuv) | (@Buv) | (@B) |P=ecr|PF
1 0.1940 0.19 45.62 45.81 63.86 |-18.05( QP P
2 0.1940 0.19 32.77 32.96 53.86 [-20.90] AVG | P
3 0.2020 0.19 47.59 47.78 63.52 |-15.74( QP P
4 0.2020 0.19 34.67 34.86 53.52 |-18.66] AVG | P
5 0.2300 0.19 46.33 46.52 62.45 |-15.93( QP P
6 0.2300 0.19 33.88 34.07 5245 |-18.38] AVG | P
7 1.2980 0.25 20.33 20.58 56.00 [-35.42| QP P
8 1.2980 0.25 9.41 9.66 46.00 |-36.34| AVG | P
9 3.4100 0.35 28.51 28.86 56.00 [-27.14] QP P
10 3.4100 0.35 18.21 18.56 46.00 |-27.44] AVG | P
11 6.6420 0.44 31.64 32.08 60.00 |-27.92 QP P
12 6.6420 0.44 21.52 21.96 50.00 |-28.04] AVG | P
Remarks: 1. Result = Read Value + Factor
2. Factor = LISN (ISN) Factor + Cable Loss
0
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Power | AC 120V Pol/Phase : | NEUTRAL
Test Mode 3 :| 802.11n HT40, CH3 Temperature 1 124°C
Test Date :1 2011-12-09 Humidity © | 58 %

100.0 dBu¥
\ Class B Conduction[QR)
[
50 i
0.0
0.150 0.5 [(MHz) 5 30.000
Frequency Factor | Reading | Level Limit [Margin ;
No- | " “MHz) | @Buv) | (dBuv) | (dBuv) | (@Buv) | (aB) |Petecter| PF
1 0.1539 0.11 45.69 45.80 65.78 |[-19.98] QP P
2 0.1539 0.1 33.64 33.75 55.78 |-22.03] AVG | P
3 0.1980 0.10 49.54 49.64 63.69 |[-14.05| QP P
4 0.1980 0.10 40.50 40.60 53.69 |-13.09] AVG | P
5 0.2180 0.10 48.75 48.85 62.89 |[-14.04] QP P
6 0.2180 0.10 39.74 39.84 52.89 |-13.05( AVG | P
7 0.2460 0.10 50.23 50.33 61.89 [-11.56] QP P
8 0.2460 0.10 42.79 42.89 5189 | -9.00] AVG | P
9 0.2740 0.10 42.65 42.75 60.99 [-18.24] QP P
10 0.2740 0.10 34.32 34.42 50.99 |-16.57] AVG | P
11 5.1500 0.33 36.68 37.01 60.00 [-22.99| QP P
12 5.1500 0.33 27.40 27.73 50.00 |-22.27 AVG | P
Remarks: 1. Result = Read Value + Factor
2. Factor = LISN (ISN) Factor + Cable Loss
L2
Test engineer: (-//-/—J <N
°
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5. Test of Radiated Emission
5.1 Test Limit
Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defines
in ANSI C63.4-2009. The EUT was placed, 0.8 meter above the ground plane, as shown in
section 5.6.3. The interface cables and equipment positions were varied within limits of
reasonable applications to determine the positions producing maximum radiated emissions for
unintentional device, according to § 15.109(a), except for Class A digital devices, the field
strength of radiated emissions from unintentional radiators at a distance of 3 meters shall not
exceed the following values:
Frequency Distance Radiated Radiated
(MH2z) Meters LV IM) (dB u VI M)
30-88 3 100 40.0
88-216 3 150 43.5
216-960 3 200 46.0
Above 960 3 500 54.0
For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general
requirement of field strength of radiated emissions from intentional radiators at a distance of 10
meters shall not exceed the below table.
Frequency Distance Radiated
(MHz) Meters (dB p VI M)
30-230 10 30
230-1000 10 37
5.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions which
do not have 3 dB margin will be repeated one by one using the quasi-peak method and
reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported, otherwise,
the emissions will be measured in average mode again and reported.

i. “Cone of radiation” has been considered to be 3dB bandwidth of the measurement antenna.

0
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5.3 Typical Test Setup

Below 1GHz Test Setup

Antenna

Y,

Equipment under Test

—
€+ 10m —|
0.8M
Turn Table
. \ Ground Plane
Receiver
Above 1GHz Test Setup
Antenna
ﬂ Equiprnent under Test
———
——— - m —
[.AM
Turn Table
MWW,
e
\ \Ahsnrher
Ground Plane
Receiver
5.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. Serial No. Callgk)gglon Valid Date
Amplifier Agilent 8447D 2944A10531 | 2011/01/21 | 2012/01/20
Bilog Antenna Schaffner CBL6112D 22242 2011/02/09 | 2012/02/08
EMI Receiver R&S ESCI 101200 2011/07/26 | 2012/07/25
SPECTRUM
ANALYZER R&S FSP40 100219 2011/11/24 | 2012/11/23
HORN ANTENNA EMCO 3115 31589 2011/05/02 | 2012/05/01
Preamplifier Agilent 8449B 3008A01954 | 2011/03/02 | 2012/03/01
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5.5 Test Result and Data

Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 | 802.11g, CH1 Temperature 1 125°C
Memo : Humidity © |51 %
20 Level (dBulim) Date: 2012.01.06
CLASS-B
I
3 [ GiB
a0 1 a 8 Wl
2
030 8s. 140, 195, 250, 305
Fragquancy (MHz)
Read Ant Tak
Item Freq Value Factor Result Limit Margin Remark Fos Fos
HHz dBuV dB/m dBuV/m dBuV/m dBE cn Deg
1 43.20 34.53 2.04 36.57 40.00 -3.43 o) 100 360
2 54.20 38.75 =3 .58 35.07 40.00 =4.93 Feak 100 360
3 120.20 33.14 7.80 40.94 43.50 -2.56 QF 100 360
4 142 .75 38.72 2.05 40.77 43.50 -2.73 Feak 100 360
5 176.30 41.77 -2 .07 39.70 43.50 -3.80 Faak 100 360
& 222.50 39.18 =1.41 37.78 46.00 -8.22 Feak 100 360
Notes=

1. Resulc = Read Value + Facctor

2. Facror = Anctenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH:z
and video bandwidch is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

4. All emiszion below 1GHz atv 802.11b/g/n mode are all the same,s30 the
Eil:lz.llm"n mwode chozen a2 repragsancative in final test,

5. According to technical experiences,all spurious emission of 202.11g/n
mode at channel 1,6,11 or 3,6,3(for HT4D) are almost the same below
1GHz,20 that the channel 1 or 3 (for HT40)was chozen as representative
in final cesc.

6. The data i= worse case.
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Power ;| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 . | 802.11g, CH1 Temperature :125°C
Memo : Humidity © | 51%

meﬂI {dBuNIm) Date: 2012.01-06
CLASS-B
i 1H ) 51
4
6
40| 1 5
cl
2
0 500 330, 580. 720. 860, 1000
Frequency (MHz)
Read Ant Tak
Item Freq Values Factor Result Limit Hargin Remar k Fos Fo=
HHz dBuv dB/m dBuvy/m dBuv/ m dB cm ey
1 312.60 43.23 -4.83 38.40  46.00 -7.60 Peak 100
2 501.60 32.86 -0.90 31.96 46,00 -14.04 Peak 100 0
3 545.00 £24.07 10.03 34.10 46.00 =11.90 Feak 100 [n]
4 704.60 35.75 7.02 42,77  46.00 -3.23 Qop 100 0
5 847.40 24.38 14.47 38.85 45.00 -7.15 Peak 100 o
B g38.40 25.87 15.11 40.98 45 .00 =5.02 Feak 100 ]
HNotes

1. Fesult = Read Value + Factor

2+ Factor = Antenna Factor + Cable Losa - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth iz 300kHz for Peak detection and Quasi-peak
deteccion at frequency below 1GH=z.

4, All emi==ion below 1GHz at S02.11b/g/n mode are all the same,so the
g802.11g/n mwode chosen as representative in final test.

5. According to technical experiences,all spurious emi=zsion of 802.1llg/n
mode at channel 1,6,11 or 3,;6,2(for HT20) are almost the zame helow
1GHz,s30 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6., The data iz worze casze,

Cerpass Technology Corp. Issued date : Jan. 12, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 1 23 0f 119
FCC ID . ZTT-SR10000



T

C
‘*\f CERPASS TECHNOLOGY CORP.

Power AC 120V Pol/Phase . | HORIZONTAL
Test Mode 1 . | 802.11g, CH1 Temperature 125°C
Memo Humidity |1 51%
a0 Lenvel (dBuim) Date: 2012-01-06
CLASS-B
[ | | ! ! J
B
40
L
i
1 3
3 4
030 85. 140, 195, 250, 305
Frequency (MHz)
Read Ant Tak
Item Freg Value Factor Result Limit Hacrgin Femark Po= Fos
HHz AdBuv dBsm dBuWsm  dBuV/m dE cm  Deg
1 43 .20 31.30 =6.19 25.11 40,00 =14.89 Feak 100 360
2 120.20 31.10 =-10.27 20.83 43 .50 -22.67 Feak oo 360
3 141.38 32.50 -8.28 £4.22 43 .50 -19.28 Feak 100 360
4 175.758 34.78 -12.18 22 .60 43 .50 —-20.90 Peak 100 360
s 230.78 a0. 65 -6.23 34,42 46 .00 -11.58 Peak 100 360
& Z86.30 33.18 =-6.52 26.83 46 .00 =19.37 FPeak 100 360
Notesz:

1. Result = Read Value + Factor

Z. Fmctor = Antennm Factor + Cmble Lo=s = kmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer i= 120FKHz
and video bandwidch 13 300kKHz for Peak detectcion and Quasi-peak
detcection at fregquency below 1GHE.

4. All emission below 1GHz at 802.11b/g/n mode are all the same,so the
B02.11g/n mode chosen as representative in final test.

5. According vo technical experiences;all spurious emission of &02.11g/n
mode at channel 1,6,11 or 3,6,2(for HT40) are alwost the same below
1GHz,30 that the channel 1 or 3 (for HT40)waz chosen as representative
in final test.

6. The data is worse case.
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Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 1 1 | 802.11g, CH1 Temperature : | 25°C
Memo : Humidity © | 51%

20 Level (dBulim) Date: 2012-01-06
CLASS-B
ticis
| B
4
an| - 3 e
0 300 440, S0, 720, 860, 1000
Frequency (MHz)
Bead Ant Tab
Item Frecg Value Factor Result Limit Hargin Remark FPosz Fosz
HH= dBuV dB/m dBuW/m dBuW/m dB cm Deg
1 312.60 46.29 -7.68 38.61  46.00 -7.39 Peak 100
2 469,40 36.73 0,60 37.33 46.00 -8.67 Paak 100 1]
3 Z1g.40 35.84 3.30 39,14 46,00 -6.,86 Peak 100 0
i 704,60 35.65 6,54 42 .19 46,00 -3.81 QF 100 v
5 TE1. 60 29.62 8,449 38.06 46.00 =7.949 Paak 100 n]
& 991 . 60 33.30 11.51 44 .81 E4.00 -9.149 Peak 100 ]
HNotes

1. Resulc = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/sapectrum analyzer iz 120KH:z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=zZ.

4. All emission below 1GHz at S502.11b/g/n mode are all the same,s0 the
202.11g/n mode chosen as representative in final test.

5. According to techhical experiences,all spurious emission of EDZ.llgfu
mode at shannel 1,6,11 or 3,6,9(for HT40) are alwsst the same below
1Hz, =0 that the channel 1 or 3 (for HT40)waz choZen A2 repressncative

in final tes=t.
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Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 1| 802.11b, CH1 Temperature 1 25°C
Memo : Humidity : |51 %

17 Level (dBuvim) Date: 2012-01-02
CLASS-B
59 2 CLASS B (AVG)
0 1000 5800. 10600. 15400, 20200. 25000
Frequency (MHz)
Fead Ant Tab
Icem Fregq Values Factor Resultc Limic Margin Remark Pos Pos
MHz dBuW dB/Sm dBuV/m  dBuW/m dB fai 1] Deg
1 4524.08 36.31 5.61 41.92 54 .00 -12.08 Average 100 155
2 4525.38 48.07 5.64 53.71 74,00 -20.29 Peak 100 195
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - hmplifier

3. The resolution bandwidch of tesc receiver/spectrum analyzer is 1Z0EHz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
dececcion at fregquency below 1GHz.

4, The resolution bandwidth of test receiver/apectrum analyzer is 1MHsz
and video bandwidth iz 3MHz for Peak detection at frequency sbove
1GHz.

5. The resolution bandwidch of test receiver/spectrum analyzer is 1MH=z
and video bandwidth i= 10Hz for Average detection at fregquency above
1GHE.

6. The other emissions is too low to be measured.

7. The dacta is worse case.

@
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Report No.: TEFI1111067-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11b, CH1 Temperature 25°C
Memo Humidity 51 %
17 Level (dBuv/m) Date: 2012-01.02
CLASS-B
59 p CLASS-B (AVG)
¥
u 1000 5800, 10600, 15400, 20200, 265000
Frequency (MHz)
Read Ant Tab
Item Freg Valus Factor Fe=ulc Limit Hargin Eemark Fo= Fo=
MH=z dBuW dB/m dBuV/m dBuW/m dB om Deg
1 4819.75 4G6.00 3.8% 51.87 T4.00 -22.13 Peak 100 195
4 4824.38 35.92 3.95 39.87 54.00 =14.13 kverage 100 155
Hotes:
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Losa - Mlmplifier

3. The re=olution bandwidth of test receiver/spectrum analyzer i=s 120KHz
and video bandwidth i=a 300kHz for Peak detection and Quasi-peak
dececcion at frecquency below 1GHE=.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidrh is 3MHz for Peak derection at freguency above
1GHE.

5. The resolution bandwidch of tTest IEEEIVEI.’SFECC'EWH analyzer 12 1HH=z
and video bandwidth iz 10Hz for Average detection at frequency sbove
1GHz.

6. The other emissiona is too low to be measured.

7. The datm i= worse casze,

O
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Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 1| 802.11b, CH6 Temperature 1 125°C
Memo : Humidity : |51 %

17 Level (dBuWim) Date: 2012.01-02

CLASS-B

59 1 CLASS-B (AVG)

U 3000 5800, 10600. 15400, 20200, 25000
Frequency {(MHz)
Read Ant Tak
Item Freqg Value Factor Fesult Limit MHargin Remark Pos Pos
HH=z dBEuv dB/m dBuVim dBuV/m dBb cm Deg
1 q573.95 49.15 6.59 53,74 T4 .00 =-18.26 Feak 100 156
2 4574.03 36.66 6.59 43 .25 54.00 -10.75 Average 100 196
Notes

1. Result = Eead Value + Factor

2. Factor = Antenna Factor + Cable Loszs - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 120EHz
and video bandwidth iz 300kHz for Peak detection and Quaszi-peak
decection at freguency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=z
and video bandwidth iz 3MHz for Peak detection at fregquency above
1GH=.

5. The resolution bandwidth of tesy receiver/spectrum analyvzer i= 1MHz
and video bandwidth iz 10Hz for Average detection at fregquency above
1GH=.

6. The other emis=sionz i= too low to be measured.

7. The data iz worse case,

@
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Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 1| 802.11b, CH6 Temperature 1 25°C
Memo : Humidity : |51 %
117 Level (dBuVim) Date: 2012.01-02
CLASS-B
50

1 CLASS-B (AVG)

“1nnn 5800, 10600, 15400, 20200, 25000
Frequency (MHz)

Read Ant Tab

Item Freg Value Factor Result Limit Hargin Remark Fos= Fos

HHz dbuVy dB/m  dBuVW/m dBuV/m db cIm Deg

1 4573.95 49.E£9 4.73 54,02 74 .00 -19.598 Feak 100 196

2 4573.98 36.78 4.73 41.51 54.00 =12.49 Average 100 196
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - lmplifier

3. The resclution bandwidth of test receiver/spectrum analvzer iz 1Z0EH:z
and video bandwidth i= 300kHz for Feak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer iz 1HHz
and video bandwidth is 3MHz for Peak detection at freguency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth i= 10Hz for Average detection at frequency above
1GH=z.,

6. The other emiasiona ia too low to be measured.

7. The data i3 worse case.
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Report No.: TEFI1111067-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11b, CH11 Temperature 25°C
Memo Humidity 51 %
17 Leval (dBuvim) Date: 2012-01.02
CLASSB
0 7 CLASS-B (AVG)
1
0 000 5800, 10600. 15400, 20200. 25000
Frequency (MHZ)
Fead Ant Tab
Item Freqg Value Factor REesult Limit Hargin Femark Fos= Fos
MHz dBuW dB/m dBuVy/m dBuV/m dB cm Deg
1 4924 .03 36.494 7.16 43 .60 54 .00 =10. 40 Average 100 196
2 4924.10 47.68 T.16 54 .84 T4.00 =-19.16 Feak 100 196
Notes:
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Losa - Amplifier

3. The resolution bandwidch of test receiver/spectrum analyzer iz 120KHz
and video bandwidch iz 300kHz for Peak detection and Quasi-peak

detection at freguency bhelow 1GHz.

4, The re=olution bandwidth of test receiver/spectrum analvzer i= 1MH:z
and video bandwidth i= 3MHz for Peak detection at freguency sabove

1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz

and video bandwidch is 10Hz for Average dertection at
1GH=.

6. The other emi==sions 1= too low to be measured.

7+ The data iz worse case.

fregquency above
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A
Power AC 120V Pol/Phase . | HORIZONTAL
Test Mode 1 1| 802.11b, CH11 Temperature 1 25°C
Memo : Humidity © |51 %

17 Lewel (dBuvim) Date: 2012-01-02
CLASS-B
50 > CLASS.B (AVG)
l
0 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor REe=ult Limic Margin FEemark Fos= Fo=
MHz ABuV dB/ m dBuV/m dBuV/m dB om Deg
1 4924.00 36.20 S5.:15 41.35 54 .00 -12.65 Average 100 196
2 4927.18 47.79 5.15 52.94 74,00 -21.06 Feak 100 196
Hotes:

1. Eesult = Read Valus + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidech of cest receiver/speccrun analyzer is 120KH=z
and video bandwvidth is 300kHz for Peak detection and Quasi-peak
detecrion at fregquency below 1GHE.

4. The resoclution bandwidch of test receliver/spectrum analyzer i3 1MHz
and video bandwidth is 3IMHz for Peak detection at fregquency above
1GH=z.

5. The resolution bandwidch of test receiver/spectrum analyzer is 1MHz
and video bandvidth is 10Hz for Average detection at Ifreguency above
1GHz.

6. The other emissions is too low to be measured.

7. The data is worse case.

L J
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Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 11 802.11g, CH1 Temperature 1 125°C
Memo : Humidity © |51 %

117 Level (dBuW/m) Date: 2012-01-02
CLASS.B
9 2 CLASS-B (AVG)
0 4000 5800. 10600. 15400, 20200. 25000
Frequency (MHz)
Read Antc Tab
Item Frecgq Value Factor Result Limic Margin Remark Pos Fos=
MHz dBuV dB/m dBuW/m dBuWV/m dB cm Deg
1 4524.08 36.10 5.61 41.71 54.00 -12.29 Arerage 100 198
2 4528.40 48.19 5.70 53.89 74.00 -20.11 Peak 100 196
Notes:

1. Besult = Read Value + Factor

2. Facror = Antenna Factor + Cable Loas - Amplifier

3. The resolucion bandwidch of test receiver/spectrum analyzer is 120EHz
and video bandwidth is 300kHz for Peak detection and Quasi-pesk
decection at fregquency below 1GH=z.

4. The re=olution bandwidth of test receiver/spectrum analvyzer i= 1MH=z
and video bandwidth iz 3MHz for Peak detection at frequency sabove
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth iz 10Hz for Average detection at frequency above
1GHz.

6. The other ewmiszsions is too low to be measured.

7. The data is worse case,

@
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 11 802.11g, CH1 Temperature 1 125°C
Memo : Humidity © |51 %

117 Lewvel (dBuVim} Date: 2012.01.02
CLASS-B
59 . CLASS-B (AWVG)
T
1
0 1000 5800. 10600, 15400. 20200. 25000
Frequency (MHz)
Fead Ant Tak
Item Freg Value Factor Resultc Limit Margin Remark Pos Pos=
HHz dBuv dB/m dBuV/m dBuV/m dB =0 Deg
1 45235 .05 T.54 J.593 51.47 T4.00 -2& .53 Feak 100 196
2 4823 .80 35.88 3.94 35.82 54.00 -14.18 Avermage 100 136
Notes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandvidch of test receiver/spectrum analyzer i3 1Z0KHz
and wvideo bandwidth i= 300kHz for FPeak detection and Juasi-pesak
derceccion at freguency below 1GH=z.
4, The resolution bandwidth of test receiver/spectrum snalyzer iz 1MH:z
and video bandwidth iz 3MHz for Peak detection at freguency above
1GH=z.
5. The resolution bandvidth of test receiver/spectrum analyzer is 1MHz
and video bandwidch is 10Hz for Average decection at fregquency above
1GHz.
6. The octher emissions is too low to be measured.
7. The data 1z worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1111067-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11g, CH6 Temperature 25°C
Memo Humidity 51 %
147 Level (dBuvim) Date: 2012.01.02
CLASS-B
L 1 CLASS-B (AVG)
0 i000 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Talky
Item Fredq Value Factor Resultc Limit Hargin Remark Fos Fos
HHz dBuv dB/m  dBuV/m  dBuV/m dB em Ded
1 4573 .40 47 .03 6.58 53.61 T4.00 -20.39 Peak 100 196
2 4873.68 34,94 .58 41,52 54,00 -12.48 Average 100 196

Notez:

1. Result = Fead Valu= + Factor

2. Factor = Antenna Factor + Cable Lozs - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i= 1Z0KEHsz
and video bandwidth iz 300kHz for Peask detection and Quaszi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz for Peak detection at fregquency above
1GHz.

5. The resolution bandwidth of test receiver/spectruw analyzer is 1MH:z
and video bandwidch is 10Hz for Average detection at freguency above
1GHz.

6. The other ewmissions is too low to be measured.

7. The daca i3 worse case.
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+S#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11g, CH6 Temperature 25°C
Memo Humidity 51 %
"7 Level (dBu\im) Date: 2012-01-02
PCLASS-B
59 . CLASS-B (AVG)
0
1000 5800, 10600, 15400, 20200, 25000
Freguency (MHz)
Read Ant Tab
Item Freq Values Factor Result Limit Hargin Remark Fos Fos
MHz dBuv dB/m dBuV/m dBuV/ m dBb cm Deg
1 4573 .28 47.Z7 4.72 51.99 74 .00 -22.01 Feak 100 196
Z 4873 .85 35.89 49,73 40.62 54 .00 -13.38 Average 100 196
Hotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The rescolution bandwidth of test receiver/spectrws analyzer iz 120FKHz
and video bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GHEZ.

4, The resclution bandwidch of Test EED‘EIVEEKSIIECEIW analyzer i3 1HHzZ
and video bandwidth i=s 3MHz for Feak detection at frequency above
1GHz.

5. The re=olution bandwidth of test receiver/=pectrum analyzer i= 1MHz
and video bandwidch iz 10Hz for Average decection at Iredguency above
1GHz.

6. The other emissions is too low to be measured.

7. The datm is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1111067-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11g, CH11 Temperature 25°C
Memo Humidity 51 %
- Level (dBuv/m) Date: 2012.01-02
CLASS-B
59 1 CLASS.B (AVG)
0 1000 5800, 10600. 15400. 20200, 25000
Fredquency (MHz)
Read Ant Tab
Item Freqg Valus= Factor E==ulc Limit Margin Eemark Fo= Fo=
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 492Z.10 47,69 T.15 £4.84 74 .00 =19,16 Peak 100 196
2 4924.00 35.92 T.16 43 .08 54.00 -10.92 Average 100 195
Notes:
1. Fesult = Read Value + Factor

2. Facror = Antenna Faccor + Cable Loss - Amplifier

3. The resolution bandwidth of test reagssiver/spacstrum analyzer i= 120EH:=
and video bandwidth i= 300kHz for Feak detection snd Juasi-pesk
dececcion at freguency below 1GHE.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandvidch is IMHz for Peak decection at Lfreguency above
1GH=z.

5. The rezolution bandwidth of te=t receiver/=pectrum analyzer i= 1MH=z
and video bandwidch is 10Hz for Average dececcion at Ireguency abpove
1GH=z.

&. The other émissions i= voo low to be measured.

7. The data 15 worse case.
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 11 802.11g, CH11 Temperature 125°C
Memo : Humidity © |51 %

17 Level (dBulim) Date: 2012-01-02
CLASS-B
59 1 CLASS-B (AVG)
F
91000 5800. 10600. 15400. 20200. 25000
Fradguency (MHz)
Read Anc Tab
Item Freg Value Factor Fesult Limit Hargin Remark Fo= Fo=
HHz dBuV dE/m dBuV/m dBuV/m dB cm Deg
1 4920.75 47.58 5.14 82.72 74 .00 -21.28 Peak 100 198
2 4923.85 35.7%9 5.15 40.94 S4.00 -13.06 Average 100 196
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor 4+ Cable Los= - Amplifier

3. The rasolution bahdwidth oOf test receiver/speactrunm analyIer i= 1Z0KH:Z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwvidth of test receiver/spectrum analyzer is 1MHz
and video bandwicdth i3 3MHz for Peak detection at frequency above
1GH=.

5., The rezolution bandwidth of tes=t recewerr’spectrum analvzer 12 1MHz
and video bandwidch i= 10Hz for Average dececcion at fregquency above
1GH=z.

&. The other emissions is too low to be measured.

7. The data 13 worse case.

@
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1111067-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 2 802.11n HT20, CH1 Temperature 25°C
Memo Humidity 51 %
a0 Level (dBuVim) Date: 2012-01-06
CLASS-B
|
4] (2]
4[. 3 ] 3 4 'B i
%30 85. 140, 195. 250, 305
Frequency (KMHz)
Read Ant Tak
Item Fregq Value Factor BEesult Limit Hargin Femark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 43.20 34.71 2.04 36.75 40,00 -3.25 QP 100 360
2 120.20 32.81 7.80 40.61 43 .50 -2.89 Qp 100 360
3 142.75 37.06 Z2.05 39.11 43.50 -4,39 Feak 100 360
4 156.50 39.56 =-1.93 37.63 43.50 -5.87 Peak 100 360
L 170.80 40.65 -0.586 40.09 43 .50 -3.41 Peak 100 360
6 230.20 39.84 -2.11 a7.73 46.00 -5.27 Peak 100 360
Notes:
1. Result = Read Value + Factor
2. Factor = Antenns FAcCTor + Cable Lozs - Amplifisr
3. The resolution bandwidth of test receiver/spectrum analvzer is 1Z0KH:z

and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=z.

80Z.11g/n wode chosen as representative in final test.

All emission below 1GHZ at 202.11bk/¢/n mode are all the sawe, =0 the

mwode at channel 1,6,11 or 3,6,2 (for HTED) are almost the same below
1GHz,=20 that the channel 1 or 3(for HT40)was chosen as representative
in final test.

The data 15 worse case,

hecording to technical experiences,all spurious emiss=ion of 802.11lg/n
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 2 11 802.11n HT20, CH1 Temperature 1 125°C
Memo : Humidity © |51 %

0 Level (dBuvim) Date: 2012-01-06

CLASS-B
Gl
0 i
0| 5
7 3
0 300 440, a80. F20. 860, 1000
Frequency {MHz)
Read Ant Tak
Item Freqg Value Factor Result Limit Hargin Femark Fos Fos
MHz dBuv dB/m dBuV/m  dBuW/S m db om Deg
i 31z.80 41,72 -4 .83 36.89 46.00 -9.11 Peak 100 o
Z 501.60 33.z22 -0.50 32.32 45.00 -13.68 Peak 100 1]
3 554.80 23.65 10.28 33.93 45.00 -12.07 Peak 100 o
q 704. 60 35.72 7.02 42 .74 46.00 -3.26 QF 100 o
5 B40.40 23.496 15.58 39.04 45.00 -6.96 Peak 100 o
& 938.40 25.38 15.11 40.4%9 45.00 -5.51 Feak 100 o
Notes:

1. BEesult = Read Values + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The re=olution bandwidth of test receiver/spectrwn analyzer i= 120EH=z
and video bandwidch iz 300kHz for Peak dectection and Quasi-peak
detection at frequency below 1GHz.

4. All emission below 1GHz at 202.11b/g/n mode are all the same,s30 the
802.11g/n mode chosen as representative in final test.

5. hecording to technical experiences, all spurious emission of B0DZ.1lg/n
mocde at chanhel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz,so that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data is worse case,

@

Cerpass Technology Corp. Issued date : Jan. 12, 2012

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 39 of 119

FCCID : ZTT-SR10000



o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 2 11 802.11n HT20, CH1 Temperature 1 125°C
Memo : Humidity © |51 %

80 Level (dBuim) Date: 2012.01.06

CLASS.B
|

A0 | ils

L
1 G
3 4
uﬂﬂ 85, 140. 195, 250. 305
Frequency (MHz)

Read Ant Talb

Icem Freq Value Factor Result Limie Margin Remark Pos Pos

HHz dBuW dB/Sm dBuV/m dBuWV/m dB om Deg

1 43.75 30.49 -5.74 24.75 40.00 -15.25 Peak 100 380

2 142 .20 3z.01 -8.19 23.82 43 .50 -19. 68 Peak i0o 360

3 156.30 3l.98 -9.58 22 .40 43 .50 -21.10 FPeak 100 360

&4 178.50 34.42 =12.12 22.30 43 .50 =21.20 Feak 100 360

5 230.20 40.56 -B.26 34.30 46.00 -11.70 Feak 100 360

& 280.80 32.46 -7.21 25.25 45.00 -20.75 Peak 100 360
Notes

1. Result = Read Value + Factor

2. Factor = Anctenna Factor + Cable Loss - Aaplifier

3. The resolution bandwvidch of test receiver/spectrum analyzer i=s 1Z0KHz
and video bandwidcth 13 300kHz for Peak decteccion and Quasi-peak
detection at freguency below 1GHz.

4. All emission below 1GHz at 802.11b/g/n mode are all the samwme,so0 the
g02.11g/n wode chosen as representative in final tesc.

S. Acecording to technical experiences,all spurious emission of 802.11lg/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost cthe same below
1GHz,=20 that the channel 1 or 3 (for HT40)was chosen as representative
in final cesc.

6. The data i=s worse case.

@
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 2 11 802.11n HT20, CH1 Temperature 1 125°C
Memo : Humidity © |51 %

80 Lewvel (dBulim) Date: 2012.01-06

CLASS-B
tieit
|
B
404 3
MNos
2
nI[I 440. S80. 720, 860, 1000
Frequency (MHz)
Riead Ant Tab
Icem Freg Value Factor Result Limit Hargin Remark Pos= Pos
HHz dBuV dESm dBu¥/m  dBuV/m dB cm Deg
1 31Z.60 45 .45 =T.68 37.717 45.00 =8.23 Feak 100 u}
2 389.60 33.15 -4 .09 29.06 46 .00 —-16.94 Peak 100 Ju}
3 469.40 36.33 0.60 36,93 45,00 -9.07 Peak 100 ]
4 501. 60 33.80 2.59 36.39 46.00 -3.61 Feak 100 o
5 545.00 27.20 T.25 34.45 46 .00 -11.55 Peak 100 Ju}
& TOEZ .50 Jj4.94 6.33 41.37 46.00 -4 .63 Feak 100 o
Hotes:

1. Besult = Read Valus + Factor

2. Factor = Antenna Factor + Cable Loss - kmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i= 120KHz
and wideo bandwidth i= 300kHz for Pesak detection and Qua=zi-peak
detection at freguency below 1GHz.

4. All emission below 1GHz at 802.11b/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test.

5. hecording o cechnieal experiences,all spurious emission of 80Z.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz, 30 that the channel 1 or 3(for HT40)was chosen as repressntative
in final test.

6. The data iz worse case.
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 2 11 802.11n HT20, CH1 Temperature 1 125°C
Memo : Humidity © |51 %

7 Level {dBuvim) Date: 2012-01-02

CLASS-B
59 3 CLASS-B (AVG)
0 1000 5800, 10600. 15400. 20200, 25000
Frequency (MHz)
Fead Ant Tab
Item Freg Value Factor Result Limit Hargin Remark Poz Poz
HHz dBuv dB/m  dBuW/m  dBuV/m dE cm Deg
1 45Z4.08 36.16 5.61 41.77 54 .00 =-12.2 Average 100 196
2 4824.10 47.79 5.61 53.40 74.00 -20.60 Peak 100 198
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The rescolution bandwidth of test receiver/spectrum analvzer is 1Z0KHz
and wvideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=z
and video bandwidth i= 3MHz for Peak detection at fregquency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer i= 1MHz
and video bandwidch ia 10Hz for Average decection at freguency above
1GH=z.

6. The other ewissions is too low to be measured.

7. The daca is worse case.

@
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 2 11 802.11n HT20, CH1 Temperature : | 25°C
Memo : Humidity : | 51 %

147 Level (dBuvim) Date: 2012-01-02
CLASS-B
59 . CLASS-B (AVG)
1
0 1000 5800, 10600, 15400, 20200, 25000
Fregquency (MHz)
Read Anrt Talb
Item Freg Value Factor FResult Limit Hargin Remark Fo= Fos
HH=z dBuW dB/Sm dBuV/m dBuV/m dB ¥ Deg
1 4822 .80 47.79 3.93 51.72 4,00 -22.28 Feak i0o 196
2 4823.63 35.87 3.94 39.81 54.00 -14.19 hverage 100 196
Hotesz:

1. Result = Read Value 4 Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 12Z0KHz
and video bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidch i= 3MHz for Peak detection at freguency above
1GHz.

5, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidch iz 10Hz for Average detection at Ifreguency above
1GHE.

6. The other emizs=ions 1= too low to be measured.

7. The data i=s worse case.

@
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 2 11 802.11n HT20, CH6 Temperature 1 125°C
Memo : Humidity © |51 %

117 Lewvel (dBulim) Date: 2012-01.02

CLASS-B

59 2 CLASS-B (AVG)

0 3000 5800, 10600. 15400 20200. 25000
Frequency (MHz)
Fead Ant Tab
Item Freg Value Factor Besult Limit Hargin Remark Fosz Poa
MHz dBuy dE dBuV/m  dBuV/m dB i Deg
1 4873.90 35.94 56.59 42 .53 54.00 =11.47 kverage 100 198
2 4874.70 48,17 6. 60 54,77 74,00 -19.23 Peak 100 19¢
Hotes

1. Fesult = Read Value 4+ Factor

2. Factor = Antenna Factor + Cable Losa - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i= 120KH=
and video bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHzZ.

4, The reszolution handwidth of test receiver/spectrum analyzer iz 1MHz
and wvideo bandwidth iz 3MHz for Feak detection at freguency abowve
1GHz.

5. The resolution bandwidth of test receiver/apectrum analyzer is 1MHsz
and wvideo bandwidth i= 10Hz for Average detection at freguency abowve
1GHz.

. The other emissions i=s too low to be measured.

7. The data i= worse case.

L J
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1111067-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 2 802.11n HT20, CH6 Temperature 25°C
Memo Humidity 51 %
117 Lewvel (dBuvim) Date: 2012-01-02
| CLASS B
59 . CLASS.B (AVG)
1
0 3000 5800. 10600. 15400, 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Resulc Limit Hargin Remark Fos= Pos
MHz dBuV dB/m dBuV/m dBEuVim dE cm Deg
1 4873 .93 35.83 1.73 40.56 S4.00 =13.44 Averades 100 196
2 4875.45 47.11 4,76 51.87 74.00 -22.13 Peak 100 196
Notes:

1. Resulrt = Read Valus + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrwn analyzer is 120EHz
and video bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

4, The re=solution bandwvidth of test receiver/spectrum analyszer is 1MH=
and video bandwidth is 3MH: for Peak detection at fregquency above
1GHz.

&. The rezolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidch i= 10Hz for Average dectection at fregquency above
1GHE.

6. The other emissions 1= too low to be measured.

7. The data i3 worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1111067-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 2 802.11n HT20, CH11 Temperature 25°C
Memo Humidity 51 %
117 Lewvel (dBuv/im) Date: 2012-01-02
CLASS B
59 2 CLASS.B (AVG)
1
. 1000 5800, 10600, 15400, 20200, 25000
Freguency (MHz)
Read Ant Tak
Item Freg Value Factor Rezult Limit Hargin Remark Poz Posz
NHz dBuW dB/m dBuW/m dBuWV/m dB cm Dmig
1 4924.08 35.91 7.16 43.07 54,00 -10.93 Average 100 196
2 4924 80 48.03 T.16 55.19 T4 .00 =18.81 Feak 100 196

1. Em=ult = Resd Valus= + Factor

2. Factor = Antéenna Factor + Cable Loas - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120HH=z
and video bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

4, The re=olution bandwidth of te=t receiver/spectrum analyzer i= 1MH=z
and video bandwidth ia 3MHz for Peak detection at freguency abowve
1GH=.

&. The resolution bandwidth of test receiver/spectrwn analyzer iz 1NHz
and video bandwidth is 10Hz for Average detection at freguency abowve
1GH=z.

&. The other emissions is too low to be measured.

7. The data is worse case.
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 2 1|1 802.11n HT20, CH11 Temperature 11 25°C
Memo : Humidity © |51 %

147 Lewvel (dBulfim) Date: 2012.01-02

CLASS.B
59 . CLASS-B (AVG)
0 1000 S800. 10600. 15400, 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Fredg Value Factor Result Limit Hargin Remark Pos Pos=
HHz dBuV dB/m dBuVi/m dBuVi/m dB cm Deg
1 4923.38 47.49 5.15 52 .64 T4 .00 =-£21.36 Peak 100 1596
2 4924.23 35.81 5.15 40.96 54.00 -13.04 bverage 100 196
Hotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor 4+ Cable Loss - lmplifier

3. The resolucion bandwidch of test receliver/spectrum analyzer 13 1Z0KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
dececcion at fregquency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and video bandwidth iz 3MHz for Peak detection at freguency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer i1s 1HMHz
and video bandwvidth is 10Hz for Averages detection at frequency above
1GHE.

6. The other emizsions is too low to be measured.

7. The data is worse case.

@
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1111067-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 3 802.11n HT40, CH3 Temperature 25°C
Memo Humidity 51 %
B’-,II.IEf'mI'Bl {dBuV ) Date: 2012.01-06
CLASS-B
I
I. 4 4 ] GdB
40 fi
HIE
nﬂﬂ a5, 140, 105, 250, 305
Freguency (MHz)
Read Ant Tak
Item Freg Value Factor Result Limit Hargin Remark Pos Fos
HHz dBuW dE/m dBuf/m  dBEuV/m dB i Deg
1 41 .55 36.92 0o.42 37.34 40 .00 =2 .66 oF 100 360
2 53.38 40.30 -4.21 36.09 40.00 =-3.91 Perak oo 360
3 119.38 33.74 7.22 40.986 43.50 -2 .54 2P 100 360
4 142.20 37.90 1.98 39.88 43.50 =-3.62 QF 100 360
5 175.75 42 .17 -2.08 40.09 43 .50 =3.41 Feak 100 J60
[ 220.30 39.456 -1.10 3IB.36 46.00 -7.64 Peak 100 360
Notes
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of teat receiver/apeccrum analyzer is 120EH=
and video bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4, All emission below 1GHz at S0Z.11b/g/n mode are all the same,so0 the
B02.11g/n mode chosen as representative in final tesc.

5. According to technical experiences,all spurious emission of 80Z.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are alwost the same bhelow
1GHz, =0 that the channel 1 or 3 (for HT40)was chosen as repressntatcive
in final test.

6. The data i= worse case.
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 3 1| 802.11n HT40, CH3 Temperature 11 25°C
Memo : Humidity © |51 %

a0 Lewel (dButim) Date: 2012-01-06

CLASS-B
ik
|
4
10 3 "
1 2
3
0 300 440, 580. 720, 860, 1000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Re=ulc Limic Hargin Femark Fos Fo=
MHz dBuV dE/m dBuV/m dBuV/m dE cm Deg
1 312.60 41.34 -4.,83 36.51 45,00 -9.49 Peak 100 u}
2 417.60 37.32 -1.26 36.06 46,00 -9.94 Peak 100 u}
3 545.00 23.91 10,03 33.94 46,00 -1Z.06 Peak 100 o
4 T704. 60 35.50 7.02 42 .52 46,00 -3.18 Qr 100 o
5 844,60 24.17 15,26 39.43 46,00 -6,57 Peak 100 u}
& 938.40 25.35 15.11 40.46 46 .00 =-5.54% Feak 100 o
Hotes=:

1. Result = Read Valus + Factor

2., Factor = Antenna Factor + Cable Lo== - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i= 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, All emission below 1GHz at S02.11b/gfn mode are all the =same,s0 the
802.11g/n mode chosen A= represeptative in final test,

5. According to technical experiences,all spurious emission of 802.1lg/n
mode at channel 1,6,11 or 3,6,9(for HT4D) are almost the zaee helow
1GHz,=0 that the channel 1 or J(for HT40)was cho=en a= represzentative
in final test.

G, The data i= worse ca=e,

L J
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 3 1| 802.11n HT40, CH3 Temperature 11 25°C
Memo : Humidity © |51 %

80 Level (dBul/im) Date: 2012-01-06

CLASS-B
[
a0 GddB
5
i
1 4 1 4
030 85, 140, 195, 250, 305
Frequency (MHz)
Fead Ant Tah
Item Freq Valu= Factor Result Limit Hargin Femark Fo= Fos
MH= dBuV dB/m dBuV/m dBuV/m dB las ) Deg
1 43.75 30.91 -5.74 25.17 40.00 -14.83 Peak 100 380
2 14z .20 33.77 -8.19 25.58 43 .50 -17.92 Feak 100 360
3 147.70 31.53 =7.92 23.61 43.50 -19.89 Peak 100 360
4 177.95 36.50 -12.14 24.38 43 .50 =-19.14 Peak 100 380
5 228.55 42 .06 -6.47 35.59 46,00 -10.41 Peak 100 360
[ 283%.00 34.985 =587 20.06 46.00 =-17.52 Feak 100 360
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - implifier

3. The resolution bandwidth of test receiver/spectrum analyzer i= 120KH:z
and video bandwidch 13 300kHz for Peak dececcion and Quasi-peak
detection at fregquency below 1GHz.

4. All emizsion below 1GHz at 802.11b/g/n mode are all the same,so0 the
802.,11g/n mode chosen az representative in final test.

5. According to technical experiences all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40D) are almost the same below
1GHz,s0 that the channel 1 oar 3(for HT40)was chosen as repressntacive
in final test.

6. The data 15 worse case.

@
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 3 11 802.11n HT40, CH3 Temperature 1 125°C
Memo : Humidity © |51 %

80 Level (dBulim) Date: 2012-01-06

CLASS-B
fetB
G
40 B
2z 3 P
03!]I] 440, 580. 720, Bi60. 1000
Fregquency {MHz)
Read Ant Tab
Item Freg Value Factor Result Limic Hargin Remark Pos Poa
HHz dBuV dBSm dBuV/m  dBuVim dB i Deg
1 31Z.60 44 79 =7.68 37.11 46.00 =8.89 Feak 100 o
2 469.40 35.90 0.60 36.50 46,00 -9.50 Peak 100 0
3 501. 60 34.02 2.59 36.61 46 .00 =9.39 Peak 100 o
4 594.00 25.64 5.91 34.55 46,00 -11.45 Peak 100 0
5 TOO0 ., 40 36.05 6.31 4z .36 46 .00 =3.64 QF 100 o
6 TEl. 60 29.06 B.44 37.50 46 .00 -8.50 Peak 100 o
Notes

1. Result = Read Valus + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i= 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. kll emission below 1GHz at 802.11b/g/n mode are all the same,so0 the
802.11g/n mode chosen a2 representative in final test,

5. hocording to technical experiences,all spurious emis=ion of 802.1lg/n
mwode at channel 1,6,11 or 3,6,2(for HT40) are almozt the =zame below
1GHz,=0 that the channel 1 or 3 (for HT40)was chosen as representacive
in final test.

6. The data is worse case.

@
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1111067-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 3 802.11n HT40, CH3 Temperature 25°C
Memo Humidity 51 %

17 Level {(dBuVim) Date: 2012.01-02

CLASS-B

59 3 CLASS-B (AWG)

1
0 1000 5800, 10600. 15400. 20200, 25000
Freguency (MHz)
Read Ant Talk
Item Freg Value Factor Result Limit Hargin Remark Pos Pos=
HHz dBuv dB/m dBuvV/m dBuv/m dB CHn Deg
1 4544.05 36.06 6,00 42,06 54 .00 -11.94 Average 100 196
F 4844.25 47.91 6.01 53.92 74.00 -20.08 FPeak 100 136
Notesz:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EHz
and video bandwidth iz 300kHz for Peak detection and Quazi-peak
detection at freguency below 1GHEz.

4, The resolution bandwidth of test receiver/spectrum analvzer iz 1MHs
and video bandwidth 1z 3HHz for Peak detection at fregquency abowve
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth ia 10Hz for Average dececcion at frequency above
1GHz.

6. The other emissions is too low to be measured.

7. The data i=s worse case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1111067-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 3 802.11n HT40, CH3 Temperature 25°C
Memo Humidity 51 %
17 Level (dBuvim) Date: 2012.01.02
CLASS.B
50 . CLASS-B (AVG)
1
nII]III] S5800. 10600, 15400. 20200, 25000
Frequency (MHz)
Read Anc Tab
Icem Freqg Value Factor Result Limic Margin Remark Po= Pos
MHz dBuv dB/ dBuif/m dBuV/m dE = Deg
1 4544 .10 35.87 .26 40.13 5S4 .00 13.87 rerage 100 196
2 4848.83 47.56 4.34 51.90 74.00 =-22.10 Peak 100 196
Notes
1. Result = BRead Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EHz
and video bandwidth iz 300kHz for Peak detection and Quasi-peak
decection at freguency below 1GH=z.

4. The resolution bandwidch of test receiver/spectrum analyzer is 1MHz
and video bandwidth i= 3MHz for Peak decection at frequency above
1GH=.

&. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidrch is 10Hz for Average derection at fregquency above
1GHE.

6. The other emizsion= i= too low to

7. The data iz worse case,.

be measured.

O
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 3 11 802.11n HT40, CH6 Temperature 1 125°C
Memo : Humidity © |51 %

17 Level (dBuym) Date: 2012.01-02

| CLASS B
59 2 CLASS B (AVG)
1
i 1000 SB00. 10600, 15400, 20200, 25000
Frequency (MHz)
Read Ant Tak
ITtem Freqg Vmlue Factor Fe=ult Limit Hargin Eemark Fo= Fo=
HHz dBuV dESm dBuV/m dBuV/m dB cm Deg
1 4573.98 35.96 6.59 432 55 54 00 =11.45 hverage 100 196
4 4874.03 47.26 6.59 £3.85 T4.00 -20.15 FPeak 100 196
Hoces:

1. Be=sult = Rasd Valu= + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bhandwidth of test receiver/spectrun analyzer iz 120KHz
and video bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4., The resoclution bandwidch of test recelver/spectrum analyzer is 1MH=z
and video bandwidrch is 3MHz for Peak decection at frequency above
1GH=z.

S. The resolution bandwidcth of test receiver/spectrum analyzer is 1MHz
and video bandwidth iz 10Hz for Average detection at frequency above
1GHE.

6. The other emiszions= i= too low to be measured.

7. The data is vorse case.

@
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 3 11 802.11n HT40, CH6 Temperature 1 125°C
Memo : Humidity © |51 %

147 Level (dBulim) Date: 2012.01.02
CLASS.B
59 ., CLASS-B (AVG)
1
n1ﬂﬂﬂ 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Resd Anrt Tab
Icem Freg Value Factor Result Limit Hargin Remarik Pos Pos
HHz dBuv dB/ dBuV/m dBuV/m db (=] Deg
1 4874 .00 35.84 q.73 40.57 54 .00 -13.43 Averadge 100 196
2 4874.10 47.56 4.73 52.29 74,00 =-21.71 FPeak 100 1596
Notes:

1. Resulc = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resclution bandwidth of test receiver/spectrum analyzer i= 1Z0EHz
and video bandwvidth iz 300kHz for Peak detection and Quasi-peak
dececrion at freguency below 1GHz.

4, The resclution bandwidech of test receiver/spectrum analyzer i=s 1MHz
and video bandwidch i= 3MHz for Peak detection at frequency above
1GH=.

&. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidch is 10Hz for Average dececrtion at freguency above
1GHz.

6. The other emission® is too low to be measured.

7. The data i=s worse case.

@
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 3 11 802.11n HT40, CH9 Temperature 1 125°C
Memo : Humidity © |51 %

117 Level (dBuvim) Date: 2012.01-02

CLASS-B

59 7 CLASS-B (AVG)

0 1000 800, 10600. 15400. 20200. 25000

Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Fesult Limit Hargin Remark Fos Fosz
MHz dBuV dB/m dBuV/m dBu¥/m dB cm Deg
1 4903 .95 33.390 T.11 43.01 =4.00 =10.99 Average 100 126
2 4904.80 47.43 7.12 54.55 74.00 -19.45 Peak 100 196
Notes:

1. Besult = Read Value + Factor

2. Factor = Antenna Factor + Cable Lozss - Amplifier

3. The resolution bandwidch of cest receiver/spectrum analyzer is 120HHz
and video bandwidch is 300kHz for Peak detection and Quasi-peak
decection act freguency below 1GH=.

4, The resolution bandwidcth of test receiver/spectrum analyzer iz 1HHz
and wvideo bandwidth is 3MHz for Peak detection at frequency above
1GHz.

S. The resolution bandvidth of test receiver/spectrum analyzer 13 1MHz
and video bandwidech is 10Hz for Average decection at freguency above
1GHz.

6. The other emizsions i= too low to be measured.

7. The data 1z worse casze.

@
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A
Power .| AC 120V Pol/Phase . | HORIZONTAL
Test Mode 3 11 802.11n HT40, CH9 Temperature 1 125°C
Memo : Humidity © |51 %

17 Lewvel (dBulim) Date: 2012.01.02
CLASS.B
59 - CLASS-B (AVG)
0 1000 S800. 10600, 15400. 20200, 25000
Freguency (MHz)
Read Ant Tak
Item Freqg Value Factor Result Limit Margin Remark Pos Po=
MHz dBuW dB/m dBuV/m dBu¥V/m dB (=0} Deg
1 4903 .98 35.89 .14 41,03 54,00 =12 .97 Average 100 196
2 4905.18 47.41 5.14 2.55 74.00 -21.45 Peak 100 136
Hotes
1. Resulct = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of cest receiver/spectrum analyzer is 120EHz
and video bandwidth is 300kHz for Peak detection and Quazi-peak
detection at freguency below 1GHEz.
4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth 15 3MHz for Peak detection at Ifreguency above
1GHz.
5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 10Hz ror Average decection at Ireguency above
1GH=z.
&. The other emissions is too low to be measured.
7. The data i= worse case.
Test engineer: ﬁ AN
L J
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o

." CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A
6. 6dB Bandwidth Measurement Data
6.1 Test Limit
The minimum of 6dB Bandwidth Measurement is 0.5 MHz.
6.2 Test Procedures
a. The transmitter output was connected to the spectrum analyzer.
b. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.
c. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than
peak power minus 6 dB.
6.3 Test Setup Layout
ST Spectrum
Analvzer
6.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
Spectrum Analyzer R&S FSP40 100219 2011/11/24 2012/11/23
6.5 Test Result and Data
Test Date: Jan. 04, 2012 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65%
Frequenc 6dB Bandwidth
Modulation Standard | Channel (,3”_'2) y (MHz)
ANT R ANT L
01 2412 10.2 10.2
802.11b (11Mbps) 06 2437 10.1 10.1
11 2462 10.2 10.1
01 2412 16.6 16.6
802.11g (54Mbps) 06 2437 16.6 16.6
11 2462 16.6 16.6
802.11n HT20 01 2412 17.9 17.9
Aln
(130Mbps) 06 2437 17.8 17.8
11 2462 17.8 17.8
802.11n HT40 03 2422 36.6 36.6
Aln
(270Mbps) 06 2437 36.8 36.8
09 2452 36.6 36.8
o
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<
+S#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A

Modulation Standard: 802.11b (11Mbps), ANT R

Channel: 01
® *REW 100 kHz Delta 2 [T1 ]
*VEW 100 kHz 3.07 dB
Ref 20 dBm *Att 30 dB *SWT 50 ms 10.200000000 MHz
20 Marker|[ 1 [1
TL71 BT
10 2l 4072000h00 ce-|EE
B |
|
a eli An h4
- D1 -2.54 dEm

/ \

- 40

&0
T0
-80
Center 2.412 GHz 5 MH=zZ/ Span 50 MH=z

Modulation Standard: 802.11b (11Mbps), ANT R

Channel: 06
® *RBW 100 kHz Delta 2 [T1 |
*VBW 100 kH=z -0.69 4dB
Ref 20 dBm TALL 30 dBE *SWT S0 mz 10.100000000 MH=
20 Marker| 1 [T1

4183 dBm

10 an4l20lopll CHa
" -
1 Py D1 4.22| dBn 4
ﬂ
0
10 / \ TDF
|- =0

m,;’“‘ﬂj

&0

70

-&0

Center 2.437 GHz 5 MHzZ/ Span 50 MHz
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T

C
‘*\f CERPASS TECHNOLOGY CORP.

Report No.: TEFI1111067-A

Modulation Standard: 802.11b (11Mbps), ANT R

Channel: 11

@

Ref 20 dBm

*Att 30

dB

*REW 100 kEHz
*VEW 100 kEHz
*SWT 50 ms

20

10

pl 3.68 4

-10

i

|- 20

30

Y

- 50

--¢60

- 70

B0

Center 2Z.462 GHz

& MHz/

Modulation Standard: 802.11g (54Mbps), ANT R

Channel: 01

®

Refl 20 dBm

TALL 30

dB

*REW 100 kH=z
*VBW 100 kE=z

*SWT 20 mz

Span B0 MH=z

21

-10

210

TDF

-0

70

=80

Center Z.412 GHz

5 MHz/

Span S0 MH=z
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+S#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A

Modulation Standard: 802.11g (54Mbps), ANT R

Channel: 06
® *REW 100 kHz Delta [T1 ]
*VBW 100 kHz -6.87 4B
Ref 20 dBm TALL 30 dB *SWT B0 mz 16.€00000000 MH=
20 Marker| 1 [TI
=5
10 2L-428800000
L FK
.,
— D1 2,65 dBm i TDF
20
=30

L7

50

&0

=80

Center 2.437 GHz & MHz/ Span 50 MH=z

Modulation Standard: 802.11g (54Mbps), ANT R

Channel: 11
® *REW 100 kH= Delta -
*YBW 100 kH=z
Ref 20 odABm *Att 30 B *ESWT 50 m= T a0 n
20 Markexr| 1l [T1
GLZ9 dBm
10 o cn-|EN
L P
[V IEw I
] Dl -9, 118 db / ! L -
20

T N

&0
-70
-A0
Center Z.462 GHz 5 MHz/ Span 50 MHz
O
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+S#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A

Modulation Standard: 802.11n HT20 (130Mbps), ANT R

Channel: 01
® *REW 100 kHz Delta 2 [T1 |
*YVEBW 100 kH=z -4.06 dB
Ref 20 dEm *ALL 30 dEBE *SWT 50 mz 17.%00000000 MHz
20 arker| 1 [T1
11133 dBm
10 sostonlon cn-|EN
S
== |,
10 01 - : ke | MM'L TDE
11 =122 JdB -
|--20 ;
=30
- 40 “ﬂfd u\\h
wmw w
|- c0
70
=40
Center 2.412 GHz 5 MHz/ Span 50 MH=z
Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 06
® *REW 100 kHz Delta 2 [T1 |
*YEBW 100 kH=z -4.10 4B
Ref 20 dEm *ALL 30 dEBE *SWT 50 mz 17.800000000 MH=z
20 Marker| 1 [T1
-3127 dBm
10 2| 4zz200p00 cu. |EN
o
[vIEw Y I

1
| 10 ‘.um P81 - TOF
01 -12.J66 dBm W‘

- 20

|- A ann i)
|- &0
ha
80
Center 2.437 GH=z 5 MH=Z/ Span L0 MH=
O
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""'\i" CERPASS TECHNOLOGY CORP.

Report No.: TEFI1111067-A

Modulation Standard: 802.11n HT20 (130Mbps), ANT R

Channel: 11
® *RBW 100 kHz Delta 2 [T1 |
*VBW 100 kH=z -5.33 4dB
Ref 20 dBm TALL 30 dBE *SWT S0 mz 17 D0000C MH =
20 ker| 1 [T
-10L80 dBm
10 2l as3z200po0 cu.|ES
L FK
,
1
10 s TDF

D1l - 13.E27 dBm

- 20

A | LN
!
\

“L\_&_"___—
3

M-‘Ll_nnﬂn

- 60

T

B0

Center 2.462 GOz 5 MHA=/

Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Span 50 MH=

Channel: 03
® *REW 100 kHz Delta 2 [T1 |
*YVEBW 100 kH=z - B
Ref 20 dEm *ALL 30 dEBE *SWT 50 mz 36.€00000000 MH=
20 arker| 1 [T
14177 dBm
10 2l 403200po0 cu.|EM
o
== |,
--10 } TDF
D1 —-15.56 dB W
20
30
--40 -3 "
m@mw %MMM
&0
=70
=40
Center 2.422 GHz 10 MHzZ/ Span 100 MH=z
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+S#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A

Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Channel: 06
® *REW 100 kHz Delta 2 [T1 |
*VEW 100 kHz 13.63 dB
Ref 20 dBm “Att 30 dB *SWT 50 ms 16. 800000000
20 Markexr| 1
10
i P
[V IEw I
- 10 4 1 T 1,\" TDF
D1 -15.]34 JdBm W‘W
|- 20 } L
|- 30
MI L
|- 40
Ukt
bl b A TURN T Y Y] PRTYY
- s0
ha
80
Center 2.437 GHz 10 MHzZ/ Span 100 MH=z
Modulation Standard: 802.11n HT40 (270Mbps), ANT R
Channel: 09
® *REW 100 kHz Delta 2 [T1 |
*YVEW 100 kHz 0.01 dB
Ref 20 dBm “Att 30 dB *BWT 50 ms 16.600000000 MAz
20 Markexr| 1l [T1
15l 06 dBm
10 g zn | IEN
s
[V IEw I
--10 - TLF
15 AP W
20
|--30
\ a’\ﬂrj m
w% bl s p i L A e
&0
-0
-A0
Center 2.452 GHz 10 MHz/ Span 100 MHz
L J
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+S#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A

Modulation Standard: 802.11b (11Mbps), ANT L

Channel: 01
® *REW 100 kHz Delta 2 [T1 |
*VBW 100 kH=z 2.55 4dB
Refl 20 dBm TALL 30 dB *SWT 20 mz 10.200000000 MH=z
20 Marker T1
=71 64 dBm
10 2|.407000p00 cu|EN
o
B |,
L -
D1 -8.34 dBm ¥ g
=10 TDF
20

|

L]

--70

-80

Center 2.412 GHz 5 MHz/ Span 50 MHE=z

Modulation Standard: 802.11b (11Mbps), ANT L
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Modulation Standard: 802.11b (11Mbps), ANT L

Channel: 11
® *REW 100 kHz Delta 2 [T1 |
*VBW 100 kH=z -0.73 4B
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Modulation Standard: 802.11g (54Mbps), ANT L
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Modulation Standard: 802.11g (54Mbps), ANT L

Channel: 06
® *RBW 100 kHz Delta 2 [T1 |
*VBW 100 kH=z -6.12 dB
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 01
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L

Channel: 11
® *RBW 100 kHz Delta 2 [T1 |
*VBW 100 kH=z -5.23 dB
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Modulation Standard: 802.11n HT40 (270Mbps), ANT L

Channel: 06
® *REW 100 kHz Delta 2 [T1 |
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7. Maximum Peak Output Power
7.1 Test Limit
The Maximum Peak Output Power Measurement is 30dBm.
7.2 Test Procedures
The antenna port (RF output) of the EUT was connected to the input (RF input) of a power
meter. Power was read directly from the meter and cable loss connection was added to the
reading to obtain power at the EUT antenna terminal. The EUT Output Power was set to
maximum to produce the worse case test result.
7.3 Test Setup Layout
TUT Spectrum
Analyzer
7.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
Spectrum Analyzer R&S FSP40 100219 2011/11/24 2012/11/23
o
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7.5 Test Result and Data
Test Date: Jan. 03, 2012 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65%
. Peak P
Modulation | - |Frequency [Peak Power Output (dBm) Oﬁaout (Or;l]v\/?/r)
Standard (MHz)
ANTR |ANTL | R+L R+L
01 2412 11.11 | 11.26 14.20 26.28
802.11b
(11Mbps) 06 2437 24.60 | 24.26 27.44 555.09
11 2462 24.41 | 23.52 27.00 500.96
01 2412 19.27 | 18.35 21.84 152.92
802.11g
(54Mbps) 06 2437 19.05 | 18.46 21.78 150.50
11 2462 18.30 | 17.29 20.83 121.19
Modulati - Peak Power Output Peak Power
odulation requency (dBm) Output (MW)
Standard Channel (MHz)
ANTR |ANTL R+L R+L
01 2412 15.93 | 16.04 19.00 79.35
802.11n HT20
(130Mbps) 06 2437 1553 | 15.31 18.43 69.69
11 2462 1492 | 14.42 17.69 58.72
03 2422 15.23 | 16.49 18.92 77.91
802.11n HT40
(270Mbps) 06 2437 15,50 | 15.72 18.62 72.81
09 2452 15.12 | 15.34 18.24 66.71
o
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Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 01

* RBW 1 MHz Marker 1 [T1 ]
*VOW 3 MHz 2.59¢ dbm

Ref 20 deEm *Rtt 30 dB *SWT 50 ms 2.411000000 GHz
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= | / AN
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Bandwidth 22 MOz Powe 11.11 dBm
Addjacent Channel .
Bandwidblh 11 MHz Tower -40.75 dB
Spacing 16.5 MH=z U_[J_[JQI—' -40.79 dB
Alternate Channel H

Bandwidth 11 MEz Lower - —-—--
Spacing 2.5 MOz 1] pPper. - ——==-

Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 06

* REW 1 MHzZ Marker 1 [T1 ]
*VEW 3 MHz 16.44 dem

Ref 30 dbm *Rtt 40 dp *SWT 50 ms 2.436000000 GHz

v /___,-!,,
Lo /'/ H_HN\\
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Bandwidth 11 MH= Lower -——---=

Spacing 2.5 MH= UDDG‘ r e m———
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Modulation Standard: 802.11b (11Mbps), ANT R

Channel: 11
*REW 1 Miz Marker 1 [T1 ]
* VDW 3 Miz 16.21 dom
Ref 30 dBm *nct 40 dB * SWT 50 ms 2.463100000 GHz
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Spacing le.5 MHz Upper =42 .37 dB
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Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 01
* REW 1 Milz Marker 1 [T1 ]
* VBW 3 Milz .00
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 J
Cerpass Technology Corp. Issued date : Jan. 12, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 1 76 of 119

FCCID : ZTT-SR10000



42:)\

+S#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A

Modulation Standard: 802.11g (54Mbps), ANT R

Channel: 06
*RBW 1 MHz Marker 1 [T1 ]
* VDW 3 MHz
Ref 20 dem *RET 30 dB * 3WT 50 ms F.AA0300¢
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Modulation Standard: 802.11g (6Mbps), ANT R
Channel: 11
* RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz §.01 dbm
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R

Channel: 01
* RBW 1 MHz Marker 1 [T1 ]
*VOW 3 MHz 5.10 dbm
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R

Channel: 11
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 4.058 dbm
Ref 20 dbm *Rtt 30 dB *SWT 50 ms 2.465600000 GHz
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Modulation Standard: 802.11n HT40 (270Mbps), ANT R
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Modulation Standard: 802.11n HT40 (270Mbps), ANT R
Channel: 06

* RB¥W 1 MHz Marker 1 [T1 ]
*VOW 3 MHz 1.80 dbm

Ref 20 dBm Rttt 30 dB * @WT 50 ms 2.428000000 GH=z
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Modulation Standard: 802.11n HT40 (270Mbps), ANT R
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Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 01

* RB¥W 1 MHz Marker 1 [T1 ]
*VOW 3 MHz 3.12 dbim
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Modulation Standard: 802.11b (11Mbps), ANT L

Channel: 11
*RDW 1 Mz arker 1 [T1 )
*VEW 3 MHz 15.40 dbm
Ref 30 dEm *nEt 40 dR * WT 50 ms 161100000 Hz
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Adjacent Channel P
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Alternate Channel N )
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Modulation Standard: 802.11g (54Mbps), ANT L
Channel: 01
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Modulation Standard: 802.11g (54Mbps), ANT L

Channel: 06
*REW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz §.31 dbm
Ref 20 dBm * Rttt 30 dB * ZWT 50 ms 2.440 1300000 GH=
e
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Spacing 27.5 MHz Upper —————
Modulation Standard: 802.11g (54Mbps), ANT L
Channel: 11
* RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 7.04 dbm
Ref 20 deEm *Rtt 30 dB *SWT 50 ms 2.465300000 GHz
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Spacing 2.5 MOz 1] pPper. - ——==-
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L

Channel: 01
* REW 1 Milz Marker 1 [T1 ]
*VEW 3 MHz 5.
Ref 20 dbm *mtt 30 dp *SWI 50 ms Z2.415600000
1o -
e | —— T
0 [ B |
/k H\
[ S
=D [ < -
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40 ,Jf"’/r \\‘ ]
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Adjacant Channel . .
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Spacing 16.5 MH=z Upp o1 -30.06 dB
Alternate Channel N
Bandwidth 11 MH=z Lower  ———-=
Spacing 2.5 MH= UDDG‘ r e m———
Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 06
*REW 1 MHz Marker 1 [T1 ]
*VEW 3 MHz 4.48 dbm
Ref 20 dbm *mtt 30 dp *SWT 50 ms 2.440600000 GHz
in 3
o I — —— [ B |
/ N
L 7 S
20 =l AN
- ot e
e ,h-"'"r‘-}.”( \\% TDF
|50
-60
o
Center 2.437 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MHEz Power 15.31 dBm
Adjacent Channel N
Bandwidth 11 MH=z Lower -30.31 dB
Spacing 16.5 MOz Upper -30.17 dB
Alternate Channel N
Bandwidth 11 MH=z Lower —-----
Spacing 2.5 MH= 1J pper == ===
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L

Channel: 11
* RBEW 1 MHz Marker 1 [T1 |
*VDW 3 MHz
Ref 20 dBm *ntt 30 dp * 5WT 50 ms
10 T
0 e | B |
10
h A
L Px] P

P T M—io] TDE
| _sno
&0
70
Center 2,462 GHz 5 MHz/ Span 50 Miz

Tx Channel

Bandwidth 22 Mz Powe 14 .42 dBm
Adjacent Channel .

Bandwidth 11 MAz Lower -30.11 dB
Spacing 16.5 MH=z Upper -30.11 4B
Alternate Channel

Bandwidth 11 MH=z Lower  ——----
Spacing 27.% MH=z '[_]'£_) per 0 mm———

Modulation Standard: 802.11n HT40 (270Mbps), ANT L

Channel: 03
* REW 1 Miz
® * VEW 3 MiHz
pef 20 dbm *ptt 30 dB *SWT 50 ms
110 T
0 e e Ex
=z [ N
Ve i
il
A v ————— ""‘/_\ J\N\'\%W TOF
|- 50
[=11]
70
Center 2.422 GHz 10 MHz/ Span 100 MHz
Tx Channel
Banduwidth a4 M= Power 16¢.49 dBm
i:i:i:::hmamal 22 Moz Lower -4.64 dB
Spacing 16.5 MHz Ul:)l:)er -4.56 dB
f:fii'::ti Channel - Lower -14.30 4B
Spacing 27.5 MH=z Upp oI -13.59 dB
L J
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Modulation Standard: 802.11n HT40 (270Mbps), ANT L
Channel: 06

*REW 1 MHz Marker 1 [T1 ]
*VEW 3 MHz

Ref 20 dbm *Rtt 30 dp *SWT 50 ms

[T .

Center 2.437 GHz 10 MHz/ Span 100 MHz

Tx Channel

Pandwidth aa Mz Power 15.72 dBm
Adjacant Channel .

Bandwidth 22 MHz Lower -4.51 dB
Spacing 16.5 MH=z Upp o1 -4.68 dB
Alternate Channel

Bandwidth 22 MH=z Lower -14.13 dB
Spacing 27.5 MAz Upper -13.68 dB

Modulation Standard: 802.11n HT40 (270Mbps), ANT L

Channel: 09
*REW 1 MHz Marker 1 [T1 ]
® *YBW 3 MHz
pef 20 dBm *Rtt 30 db *SWT 50 ms .
1o T
0 IS O | B |
=z [ N
vrew il ol
30
e L ‘/\‘ f\ a s o] e
|- 50
60
l--70
Center 452 GH= 10 MHz/ Span 100 MHz
T Channel
Bandwidth 44 MH=z Power 15.349 dBm
;‘i?:‘i?:hmamel 22 MEz Lower -1.49 dB
Spacing 16.5 Mz Upper -4._.68 dB
ii—::::—::: chamast 22 Moz Lower -14.05 dB
Spacing 27.5 MHz Ul:)l:)er -13.65 dB
L J
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8. Power Spectral Density
8.1 Test Limit
The Maximum of Power Spectral Density Measurement is 8dBm.
8.2 Test Procedures
a. The transmitter output was connected to spectrum analyzer.
b. The spectrum analyzer’s resolution bandwidth were set at 3KHz RBW and 30KHz
VBW as that of the fundamental frequency. Set the sweep time=span/3KHz.
c. The power spectral density was measured and recorded.
d. The Sweep time is allowed to be longer than span/3KHz for a full response of the
mixer in the spectrum analyzer.
8.3 Test Setup Layout
T Spectrum
Analyzer
8.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
Spectrum Analyzer R&S FSP40 100219 2011/11/24 2012/11/23
8.5 Test Result and Data
Test Date: Jan. 04, 2012 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65%
F Maximum Power Density of
Modulation Standard | Channel r?&lﬁezr;cy 3 kHz Bandwidth (dBm)
ANT R ANT L
01 2412 -22.34 -22.06
802.11b (11Mbps) 06 2437 -9.50 -8.96
11 2462 -9.69 -10.41
01 2412 -17.11 -17.43
802.11g (54Mbps) 06 2437 -17.14 -17.57
11 2462 -17.72 -18.63
Frequenc Maximum Power Density of
Modulation Standard | Channel (IsIHz) y 3 kHz Bandwidth (dBm)
ANTR | ANTL R+L
01 2412 -19.64 |[-21.05 | -17.28
802.11n HT20
(130Mbps) 06 2437 -20.45 [ -21.66 | -18.00
11 2462 -23.32 [ -22.51 | -19.89
03 2422 -24.24 | -23.80 | -21.00
802.11n HT40 06 2437 -23.88 | -24.61 | -21.22
(270Mbps)
09 2452 -24.43 | -24.44 | -21.42
o
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Modulation Standard: 802.11b (11Mbps), ANT R

Channel: 01
® *REBW 3 kH= Marker 1 [TI
*WEBW 30 kH=z -22.34 dBm
Ref 20 dEm *ALL 30 dEBE *SWI 500 = 2.411352000 GHz
20
10 Ex
o
[VIEw I I
|-10 TDE
ik ARV ]
MRV | ]
30 \\r‘“‘f/l\\\ .-“_"1|ﬂ
|- 50
|- 60
70
80
Center 2.4132 GH=z 150 kH=z/ Span 1.5 M=z
Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 06
® *REW 3 kH= Marker 1 T1
*WEW 30 kH=z -%.50 dBm
Ref 20 4dBm *ALL 30 4B *SWT 500 = 2.436340000 GHz
z0
10 ES
R
B
¥ —
20 \N\M\\er
20
40
|50
60
70
-0
Center 2.437 GH=z 150 kHz/ Span 1.5 MH=z
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Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 11

®

*REBW 3 kH=

*WEBEW 30 kHz -5, dBm
Ref 20 dBm *ALL 30 dB *EWT 500 = Z.4626810 SHe
20
10 ES
o
T |,
1
wﬂtﬂ N vaVwmr»rn/N”"’“V X whE
|-30
|- 40
|- 50
&0
-0
-a0
Center 2.462 GHz 150 kHz/ Span 1.5 MH=z
Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 01
<§§> *RBW 3 k= ker 1 [T
*VBW 30 kH=z -17.11 dBm
Ref 20 4dBm "ALL 30 dJdB *SWT 500 = 2.411€597000 CHz
20
10 (EAY
EE
;
10 TDF
| .0 f 1
30 r&p’
- 40 D
|- 50
|60
o
80
Center 2.412 GOz 150 kO=z/ Span 1.5 MOz
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Modulation Standard: 802.11g (54Mbps), ANT R

Channel: 06
@ *BEBW 3 kH=z Marker 1 [T1
*VBW 30 kH=z -17.14 dBm
Bef 20 4dBm *ALL 30 dE *SWT 200 o 2.436607000 GHz
20
10 | A |
o
.,
|-10 TDF
r
o
30 ’Jml “ “
40 s
|- 50
&0
70
G0
Center 2.437 GHz 150 kEz/ Span 1.5 MHE=z

Modulation Standard: 802.11g (54Mbps), ANT R

Channel: 11
® *RBW 3 kHz Marker 1
*VBW 30 kHz
Ref 20 dBm “ALL 30 dB *SWT 500 = 2.461697000 GHz
20
10 Ex
o
[vIEw
-10 TLDF

T | T

- 50

-0

i

=1

Center Z.462 GH= 150 kH=z/ Span 1.5 M=z
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 01

® *REW 3 kHz Marker 1 [T1 |
*VBW 30 kH=z -15.64 dBm

Refl 20 dBm TALL 30 dB *SWT 200 = 2.411403000 GHz

21

10 | A |

-0

i,

- 50
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i
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Center 2.412 GH= 150 kH=z/ Span 1.5 MH=

Modulation Standard: 802.11n HT20 (130Mbps), ANT R

Channel: 06
® *REW 3 kH= Marker 1 |[TI
*YBW 30 kH=z -20.45 dBm
Fef 20 oBm * Attt 30 dB *EWT LS00 = 2.A436400000 GHE
20
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s
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 11

® *REW 3 kHz Marker 1 [T1 |
*VBW 30 kH=z -21.32 dBm

Refl 20 dBm TALL 30 dB *SWT 200 = 2.461400000 GHz

21

-10 TDF

210 -

- 40

a0l
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|--70

=80

Center Z.462 GHz 150 kHz/ Span 1.5 MH=z

Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Channel: 03
® *RBW 3 kHz Marker 1
*VBW 30 kHz z
Ref 20 dBm “ALL 30 dB *SWT 500 = 2.422633000
20
10 Ex
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- 10 TDF
20

gl oy A
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Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Channel: 06
® *REW 3 kH= ker 1 [T
*WBW 30 kH=z -23.828 dBm
Ref 20 dBm *ARtt 30 dB *5WT LS00 = [ SH=
20
1o ES
L P
VIEw I I
|--10 IDF
|- 20 -
(J \'
| 40 IL\
S0
- s0
7
80
Center 2.437 GHz 150 kHz/ Span 1.5 MH=z
Modulation Standard: 802.11n HT40 (270Mbps), ANT R
Channel: 09
® *REW 3 kH= ker 1 [T
*WBW 30 kH=z -24.43 dBm
Ref 20 dEm *ALL 30 dE *SWT 500 = Z2.452¢33 SHz
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10 Ex
o
[vIEw Y I
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Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 01

® *RBEW 3 kHAz Marker 1 [T1
*WEBW 30 kH=z -22.06 dBm

Ref 20 dBm *Att 30 dB *SWT Loo = 2.4712711000 GH=

a0

) \\mf’/ﬂ/

|- 50

(=]

-a0

Center Z.412 GHz 150 kHz/ Span 1.5 MH=z

Modulation Standard: 802.11b (11Mbps), ANT L

Channel: 06
® *RPW 3 kHz Marker 1
*VBW 30 kH=z

Fef 20 dBm "ALL 30 dBE *EWL 500 = 2.4377
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Modulation Standard: 802.11b (11Mbps), ANT L

Channel: 11
® *REW 3 kHz Marker 1 [T3
*VBW 30 kH=z -10.41 dBm
Ref 20 dBm *ALL 30 dB *SWI 500 = 2.461319000 GHz
20
10 u
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&= |,
hr P TOT
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Modulation Standard: 802.11g (54Mbps), ANT L
Channel: 01
® “RBW 3 kHz Marker 1 [T1 |
*VBW 30 kH=z -17.43 dBm
Ref 20 dBm ALt 30 dB *SWT 500 s 2.411697000 GHz
20
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|- 50
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Center 2.412 GHz 150 kHz/ Span 1.5 ME=z
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Modulation Standard: 802.11g (54Mbps), ANT L

Channel: 06
@ *REW 3 kHA=z Marker 1 [T
*VBW 30 kH=z 17.57 dBm
Ref 20 dBm *ALL 30 dB *SWT 500 s 2.436697000 GHz
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Modulation Standard: 802.11g (54Mbps), ANT L
Channel: 11
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 01

® “RBW 3 kAz Marker 1 [T1
*WBW 30 kH=z -21.05 dBm

Ref 20 dBm *Att 30 dB *SWT LoU = 2.4717400000 GH=z
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L

Channel: 06
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L

Channel: 11
® *RBW 3 kHz Marker 1 [T1 ]
*YBW 30 kH=z -19.83 dbr
Rel 20 dBm *ALL 30 dB *SWT 500 = Z2.48€1709000 GHz
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10 [ & |
D
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Modulation Standard: 802.11n HT40 (270Mbps), ANT L

Channel: 03
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*BW 30 kH=z -23.80 dBm
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Modulation Standard: 802.11n HT40 (270Mbps), ANT L
Channel: 06

® *REW 3 kH=z Marker 1 [T1
*WEW 30 kH=z -24.61 dBm

Ref 20 4dBm *ALL 30 4B *SWT 500 = 2.437633000 GHz
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Modulation Standard: 802.11n HT40 (270Mbps), ANT L

Channel: 09
® *RBW 3 kH= Marker 1
*VEBEW 30 kH=z
Ref 20 JdBm *ALL 30 d4dB *SWT S00 = 2.452¢
20
10 [ 2 |
L FK
,
L-10 TDF
20 i
Wﬂm WﬁL\\ | J‘Mv,;
A F“ HM |
40
J

[=11]
70
-0
Center 2.452 GHz 150 kEHz/ Span 1.5 ME=z
O
Cerpass Technology Corp. Issued date : Jan. 12, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 1 99 of 119

FCCID : ZTT-SR10000



o

." CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A
9. Band Edges Measurement
9.1 Test Limit
Below —20dB of the highest emission level of operating band (In 100 kHz Resolution Bandwidth)
9.2 Test Procedure
a. The transmitter output was connected to the spectrum analyzer via a low lose cable.
b. Set both RBW and VBW of spectrum analyzer to 100 KHz with convenient frequency
span including 100 KHz bandwidth from band edge.
c. The band edges was measured and recorded.
9.3 Test Setup Layout
TUT Spectrum
Analyzer
9.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
Spectrum Analyzer R&S FSP40 100219 2011/11/24 2012/11/23
9.5 Test Result and Data
Test Date: Jan. 04, 2012 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65%
Modulati F maximum value in | maximum value
oOdulauon requency | frequency (MHz dBm
standard Channel (MH2) quency (MHz) (dBm)
ANT R ANT L ANTR | ANTL
802.11b 01 2412 2399.60 | 2399.60 | -41.16 | -41.56
(11Mbps) 1 2462  [2860.00 | 2860.00 | -29.97 | -37.66
802.11g 01 2412 2400.00 | 2400.00 | -34.46 | -35.24
(54Mbps) 1 2462  [2532.70 | 2533.30 | -46.23 | -45.83
802.11n HT20 01 2412 2400.00 | 2400.00 | -39.01 | -39.62
(130Mbps) 1 2462  [2532.10 | 2533.10 | -50.87 | -48.54
802.11n HT40 03 2422 2398.20 | 2398.20 | -39.34 | -39.61
(270Mbps) 09 2452  [2531.50 | 2520.10 | -48.57 | -45.85
0
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Modulation Standard: 802.11b (11Mbps), ANT R

Channel: 01
® *RBW 100 kHz Marker 1 [T1
*WVEBEW 100 kH=z -41.1¢ dBm
Ref 10 odBm *Att 20 B *SWT 125 ms 2.399600000 GHE
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Modulation Standard: 802.11b (11Mbps), ANT R

Channel: 11
® *RBW 100 kH= Marker 1
*VBW 100 kEHz
Ref 20 dBm TALL 30 dBE *SWT 125 myu 2.52810000
20
10 e
L FK
,
1 il =0 H Kl e ThE
|20 \
30 \“\
Ll W'\ ,&"“’V
|- 50
|-co
il
80
Center Z.4835 GH= 10 MHE=Z/ Span 100 MH=

® *REBW 100 kA= Marker 1
*VBW 100 kH=z ]
2LHEO000000

Fef [ <Bm *ATE 10 dB *S5WT 2.5 =
0
imh] =9 ol 10N u
S
L rx]
&=,
20 TDF
40
50
1]
b sl Pty AR it
| AW o]
80
—-520
=100
Start 2.5 GHz 2.25 GHz/ Stop 25 GHz
O
Cerpass Technology Corp. Issued date : Jan. 12, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 102 of 119

FCCID : ZTT-SR10000



<
+S#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A

Modulation Standard: 802.11g (54Mbps), ANT R

Channel: 01
® *REW 100 kH= Marker 1 [TI
*VBW 100 kE=z =34.4¢6 dABm
Fet 10 <Bm *Att 20 4B *5WT 125 ms LA000o00000 GOT
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Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 11

® *RBW 100 kHz Marker 1 [T]
*VEBEW 100 kH=z G.23 d
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R

Channel: 11
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Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Channel: 03
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Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Channel: 09
® *RBEW 100 kA= Marker 1 [T1I
*VBEW 100 kH=z : 7

Ref 10 dBm TALL 20 dB *EWT 125 mz 2.531500000 CHz

10

0 | A |

o

20 U TDE
30 D1l -25.132 JdBmn

40

1
-S0 'l L-‘W_ IT
o
AN
H‘WWW\’“

|-s0

0
&0

=80
Center 2.4335 GH=z 10 ME=Z/ Span 100 MEz

® *RBEW 100 kA= Marker 1 [T1I
*VEBEW 100 kH=z 51.16 dBm

Ref 0 dBEm *ALL 10 dB *EWT 2.5 3 £.500000000

10 | A |

[ .,

=] 0l —29 .52 dBm

TDF

40

&0

80

o0

=100

Start 2.5 GHz 2.25 GHz/ Stop 25 GHz

Cerpass Technology Corp. Issued date : Jan. 12, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 108 of 119
FCC ID . ZTT-SR10000



<
+S#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1111067-A

Modulation Standard: 802.11b (11Mbps), ANT L

Channel: 01
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Modulation Standard: 802.11b (11Mbps), ANT L

Channel: 11
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Modulation Standard: 802.11g (54Mbps), ANT L

Channel: 01
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Report No.: TEFI1111067-A

Modulation Standard: 802.11g (54Mbps), ANT L
Channel: 11
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 01
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L

Channel: 11
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Report No.: TEFI1111067-A

Modulation Standard: 802.11n HT40 (270Mbps), ANT L

Channel: 03
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Modulation Standard: 802.11n HT40 (270Mbps), ANT L
Channel: 09
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9.6 Restrict Band Emission Measurement Data

Test Date: Dec. 30, 2011 Temperature: 25

Atmospheric pressure: 1020 hPa Humidity: 51 %

Modulation Standard: IEEE 802.11b (11Mbps)
Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol R'\e/laectj(ier:g Corrected | Result | Limit (dBuV/m)| pargin | Table |Ant High

(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2367.32 H 59.50 1.71 61.21 Peak 74 54 |-12.79 | 181 1.00
2366.61 H 46.65 1.71 48.36 Ave 74 54 -5.64 | 181 1.00
2330.20 Y, 60.93 3.25 64.18 Peak 74 54 -9.82 | 174 1.00
2332.44 Y, 50.14 3.20 53.34 Ave 74 54 -0.66 | 174 1.00
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol Rl\eﬂa?;?r:g Corrected | Result | . Limit (dBuV/m)) \argin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)

2487.46 H 59.29 0.23 59.52 Peak 74 54 | -14.48 | 167 1.00
2487.46 H 47.63 0.23 47.86 Ave 74 54 -6.14 | 167 1.00
2486.41 Y 67.77 -2.61 65.16 Peak 74 54 -8.84 | 220 1.00
2486.51 \Y 56.45 -2.51 53.94 Ave 74 54 -0.06 | 220 1.00

Modulation Standard: IEEE 802.11g (54Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Rzlae(tj?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2329.89 H 58.50 1.87 60.37 Peak 74 54 | -13.63 | 202 1.00
2343.15 H 46.75 1.80 48.55 Ave 74 54 -5.45 | 202 1.00
2335.50 \Y; 62.09 3.15 65.24 | Peak 74 54 -8.76 | 195 1.00
2333.21 V 49.53 3.19 52.72 Ave 74 54 -1.28 | 195 1.00
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol Rzlae;?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2486.24 H 58.57 0.26 58.83 Peak 74 54 | -15.17 | 222 1.00
2485.56 H 46.84 0.27 47.11 Ave 74 54 -6.89 | 222 1.00
2483.74 V 61.21 -2.36 58.85 Peak 74 54 | -15.15| 223 1.00
2484.52 \Y; 49.45 -2.40 47.05 Ave 74 54 -6.95 | 223 1.00
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Modulation Standard: IEEE 802.11n HT20 (130Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Rhg:;?r:g Corrected | Result |, . Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) | (dBuV/m) Peak | Ave | (@B) | Deg. (m)
2360.18 H 58.35 1.73 60.08 Peak 74 54 |-13.92 | 177 1.00
2352.84 H 46.66 1.77 48.43 Ave 74 54 -5.57 | 177 1.00
2335.50 \Y; 60.61 3.15 63.76 Peak 74 54 |-10.24 | 177 1.00
2335.50 \Y 48.85 3.15 52.00 Ave 74 54 -2.00 | 177 .1.00
Channel 11 Fundamental Frequency: 2462 MHz

M . .
Frequency| Ant-Pol Reaegier:g Corrected | Result | Limit (dBUV/M)| \argin | Table |Ant High
(MHz) H/V (dBUY) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2490.12 H 58.59 0.20 58.79 Peak 74 54 |-15.21 | 218 1.00
2495.54 H 46.92 0.11 47.03 Ave 74 54 -6.97 | 218 1.00
2486.13 \Y 60.70 -2.49 58.21 Peak 74 54 | -15.79 | 225 1.00
2483.66 Y 48.71 -2.36 46.35 Ave 74 54 -7.65 | 225 1.00
Modulation Standard: IEEE 802.11n HT40 (270Mbps)

Channel 3 Fundamental Frequency: 2422 MHz
Frequency| Ant-Pol Rhg:;?r:g Corrected | Result |, Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) | (dBuV/m) Peak | Ave | (@B) | Deg. (m)
2364.57 H 58.89 1.72 60.61 Peak 74 54 |-13.39 | 181 1.00
2350.29 H 46.80 1.78 48.58 Ave 74 54 -5.42 | 181 1.00
2344.88 \Y; 63.83 2.99 66.82 Peak 74 54 -7.18 | 199 1.00
2359.98 \Y 50.96 2.74 53.70 Ave 74 54 -0.30 | 199 1.00
Channel 9 Fundamental Frequency: 2452 MHz

M . .
Frequency| Ant-Pol Reaegier:g Corrected | Result | Limit (dBUV/M)| \argin | Table |Ant High
(MHz) H/V (dBUY) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2493.73 H 58.57 0.15 58.72 Peak 74 54 |-15.28 | 174 1.00
2497.63 H 46.97 0.08 47.05 Ave 74 54 -6.95 | 174 1.00
2484.12 \Y 61.20 -2.37 58.83 Peak 74 54 | -15.17 | 214 1.00
2499.24 Y 49.32 -3.18 46.14 Ave 74 54 -7.86 | 214 1.00
Notes:
1. Result = Meter Reading + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth
is 3 MHz for Peak detection at frequency above 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1IMHz and video bandwidth
is 10 MHz for Average detection at frequency above 1GHz.
O
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1111067-A

10. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9 - 410.0 4,500 — 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 — 614.0 5.350 - 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250 — 7.750
4.12500 — 4.12800 25.50000 — 25.67000 1300.0 — 1427.0 8.025 - 8.500
417725 -4.17775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 —9.200
4.20725 — 4.20775 73.00000 — 74.60000 1645.5 - 1646.5 9.300 — 9.500

6.21500 - 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 - 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675—-12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

1660.0 - 1710.0
1718.8 - 1722.2
2200.0 — 2300.0
2310.0 — 2390.0
2483.5 - 2500.0
2655.0 — 2900.0
3260.0 — 3267.0
3332.0 - 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010 - 23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**. Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

10.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must accept

any interference received, including interference that may cause undesired operation.
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